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APPLICANT : FUJITSU LIMITED
EQUIPMENT : FUJITSU STYLISTIC Q series
BRAND NAME : FUJITSU
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FCCID : EJE-WBO0103

STANDARD : FCC Part 15 Subpart C §15.247

CLASSIFICATION : (DTS) Digital Transmission System

This is a partial report. The product was received on Mar. 28, 2017 and testing was
completed on Jun. 02, 2017. We, SPORTON INTERNATIONAL INC., would like to declare that
the tested sample has been evaluated in accordance with the test procedures and has been

in compliance with the applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of SPORTON INTERNATIONAL INC., the test report shall not be reproduced except
in full.
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Report No. : FR732858C

1 General Description

1.1 Applicant

FUJITSU LIMITED

1-1, Kamikodanaka 4-chome, Nakahara-ku, Kawasaki, 211-8588 Japan

1.2 Manufacturer

FUJITSU LIMITED

1-1, Kamikodanaka 4-chome, Nakahara-ku, Kawasaki, 211-8588 Japan

1.3 Product Feature of Equipment Under Test

Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n, Wi-Fi 5GHz 802.11a/n/ac

Product Specification subjective to this standard

Integrated WLAN Module

Brand Name: Intel
Model Name: 7265D2W

Antenna Type

WLAN: PIFA Antenna
Bluetooth: PIFA Antenna

1.4 Modification of EUT

No modifications are made to the EUT during all test items.
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1.5 Testing Location

Test Site SPORTON INTERNATIONAL INC.

No. 52, Hwa Ya 1* Rd., Hwa Ya Technology Park,
Kwei-Shan District, Tao Yuan City, Taiwan, R.O.C.
TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.
THO5-HY COO05-HY

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site SPORTON INTERNATIONAL (KUNSHAN) INC.

No. 3-2, PingXiang Road, Kunshan, Jiangsu Province, P.R.C.
Test Site Location TEL: +86-0512-5790-0158
FAX: +86-0512-5790-0958

Sporton Site No. FCC Registration No.

Test Site No.
03CHO03-KS 306251

Note: The test site complies with ANSI C63.4 2014 requirement.

1.6 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

’ FCC Part 15 Subpart C §15.247

U FCC KDB Publication No. 558074 D01 DTS Meas. Guidance v04

‘ FCC KDB 662911 D01 Multiple Transmitter Output v02r01.

¢ ANSI C63.10-2013

Remark: All test items were verified and recorded according to the standards and without any deviation

during the test.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the

highest fundamental frequency or to 40 GHz, whichever is lower).

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freq.
Frequency Band Channel Channel
R (MHz) (MH2)
1 2412 7 2442
2 2417 8 2447
3 2422 9 2452
2400-2483.5 MHz
4 2427 10 2457
5 2432 11 2462
6 2437
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2.2 Pre-Scanned RF Power

Preliminary tests were performed in different data rate and data rate associated with the highest power

were chosen for full test shown in the following tables.

<Ant. 1>
2.4GHz 802.11b RF Peak Power (dBm)
Channel | Frequency DSSS Data Rate
1 Mbps
CHO1 2412MHz 17.49
CH 06 2437MHz 17.18
CH1 2462MHz 17.40
2.4GHz 802.11g RF Peak Power (dBm)
Channel | Frequency OFDM Data Rate
6 Mbps
CHO1 2412MHz 19.63
CH 06 2437MHz 19.56
CH1 2462MHz 19.80
2.4GHz 802.11n HT20 RF Peak Power (dBm)
Channel Frequency OFDM Data Rate
MCSO0
CHO1 2412MHz 19.80
CH 06 2437MHz 20.03
CH11 2462MHz 19.93
2.4GHz 802.11n HT40 RF Peak Power (dBm)
Channel Frequency OFDM Data Rate
MCSO0
CH 03 2422MHz 18.12
CH 06 2437MHz 15.43
CH 09 2452MHz 14.62
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<Ant. 2>
2.4GHz 802.11b RF Peak Power (dBm)
Channel | Frequency DSSS Data Rate
1 Mbps
CHO1 2412MHz 17.35
CH 06 2437MHz 17.29
CH11 2462MHz 17.63

2.4GHz 802.11g RF Peak Power (dBm)

Channel Frequency OFDM Data Rate
6 Mbps
CHO1 2412MHz 19.86
CH 06 2437MHz 19.81
CH11 2462MHz 19.70

2.4GHz 802.11n HT20 RF Peak Power (dBm)

Channel Frequency OFDM Data Rate
MCSO
CHO1 2412MHz 19.84
CH 06 2437MHz 19.85
CH1 2462MHz 19.72

2.4GHz 802.11n HT40 RF Peak Power (dBm)

Channel Frequency OFDM Data Rate
MCSO0
CH 03 2422MHz 19.39
CH 06 2437MHz 19.63
CH 09 2452MHz 19.60
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MIMO <Ant. 1+2>

2.4GHz 802.11n HT20 RF Peak Power (dBm)

Channel Frequency OFDM Data Rate
MCS0
CHO1 2412MHz 19.70
CH 06 2437MHz 19.84
CH1 2462MHz 19.64

2.4GHz 802.11n HT40 RF Peak Power (dBm)

Channel | Frequency OFDM Data Rate
MCSO
CH 03 2422MHz 19.04
CH 06 2437MHz 18.85
CH 09 2452MHz 18.84

Note: MIMO Ant. 1+2 is a calculated result from sum of the power MIMO Ant. 1 and MIMO Ant. 2.
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2.3 Test Mode

Final test mode of conducted test items and radiated spurious emissions are considering the
modulation and worse data rates as below table.

Single Antenna

Modulation Data Rate
802.11b 1 Mbps
802.11g 6 Mbps

802.11n HT20 MCSO0
802.11n HT40 MCSO0
MIMO Antenna
Modulation Data Rate
802.11n HT20 MCSO0
802.11n HT40 MCSO0

Test Cases

AC Conducted

Emission

Mode 1 :WLAN (2.4GHz) Link + Bluetooth Link + TC + TF

Remark:

earphone, and HDMI Cable.

1. TC stands for Test Configuration, and consists of Adapter, USB (USB device), SD Card,

2. TF stands for Test Function, and consists of H-Pattern, MPEG4 and Camera.
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2.4 Connection Diagram of Test System

System . BT
Simulator AP router Notebook GPS Station Earphone

Power EUT

Source Notebook

Cradle Earphone iPod WLAN AP Monitor

This example is connection diagram of EUT test configurations.

For detail, please refer to test mode configuration and setup photographs for each test item.

2.5 Support Unit used in test configuration and system

Item |Equipment Trade Name |Model Name |[FCC ID Data Cable Power Cord
1, |Bluetooth Sony Ericsson |MW600 PY7DDA-2029  |N/A N/A
Earphone
2. |WLANAP D-Link DIR-865L KA2IR865LA1  |N/A Unshielded, 1.8 m
AC I/P:
3. |Notebook DELL P20G Eiri;:f /Fcc ID: [N/A grclsgf;md’ tem
QDS-BRCM1051 Shieldea, 1.8m

4. |iPod Earphone |Apple N/A Verification Unshielded, 1.0m |N/A

5. |LCD Monitor DELL U2410 FCC DoC Shielded, 1.6 m Unshielded, 1.8 m
6. |USB3.0 HD Lenovo F310S FCC DoC Shielded, 0.5 m N/A

7. |SD Card SanDisk MicroSD HC |FCC DoC N/A N/A

2.6 EUT Operation Test Setup

The RF test items, programmed RF utility, “DRTU” installed in the notebook make the EUT provide

functions like channel selection and power level for continuous transmitting and receiving signals.
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3 Test Result
3.1 Radiated Band Edges and Spurious Emission Measurement

3.1.1 Limit of Radiated band edge and Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious
must be at least 20 dB below the highest emission level within the authorized band. If the output
power of this device was measured by spectrum analyzer, the attenuation under this paragraph shall
be 30 dB instead of 20 dB. In addition, radiated emissions which fall in the restricted bands must also

comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

3.1.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
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3.1.3 Test Procedures

1. The testing follows FCC KDB Publication No. 558074 D01 DTS Meas. Guidance v04.

2. The EUT was arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.

3. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

4. The EUT was set 3 meters from the interference receiving antenna, which was mounted on the
top of a variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

6. For measurement below 1GHz, If the emission level of the EUT measured by the peak detector
is 3 dB lower than the applicable limit, the peak emission level will be reported. Otherwise, the
emission measurement will be repeated using the quasi-peak detector and reported.

7. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured;
(2) Set RBW=100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak;
Trace = max hold,;
(3) Set RBW =1 MHz, VBW= 3MHz for f > 1 GHz for peak measurement.
For average measurement:
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.
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3.1.4 Test Setup

For radiated emissions below 30MHz

| : RX Antenna
(-l 3m |
[}
EUT
Kl | T
g0cm 1m

Metal Full Soldered Ground Plane

1

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Ant. feed
point

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver
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For radiated emissions above 1GHz

RX Antenna
e T F
"/
Ant. feed
point D{ =
1-4m
""" [ ) !
f |
1.5m |
'
= B2 8
Metal Full Soldered Ground Plane
o

Spectrum Analyzer / Receiver

3.1.5 Test Results of Radiated Spurious Emissions (9kHz ~ 30MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was

20dB lower than the limit line was not reported.

3.1.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix B and C.

3.1.7 Duty Cycle

Please refer to Appendix D.

3.1.8 Test Result of Radiated Spurious Emission (30MHz ~ 10" Harmonic)

Please refer to Appendix B and C.
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3.2 AC Conducted Emission Measurement
3.2.1 Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBuV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.2.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.2.3 Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room, and it was kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).

3. All the support units are connecting to the other LISN.

4. The LISN provides 50 ohm coupling impedance for the measuring instrument.

5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

6. Both sides of AC line were checked for maximum conducted interference.

7. The frequency range from 150 kHz to 30 MHz was searched.

8. Set the test-receiver system to Peak Detect Function and specified bandwidth (IF bandwidth =

9kHz) with Maximum Hold Mode.
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3.2.4 Test Setup

e e T L B e o T G O M T E e 0 S A Ly I
| |
l |
I Rear of EUT to be flushed |
I with rear of table top I
| 1
l |
| |
LI —— |
l s EUT l
| [ | l 80 cm to
| Receiver | ground
I 500 RF Cable 80cm : plane
| |
| |
| o 2 |
| 2
: " 3b) :
|
| AC :
I AMH I
| (LISH) |
| I
| ” 3 B | o
' -~ | ~
I S -~ Bonded to horizontal l 2 e
- ground plane #
B e Tt el L e e M e s i B e e e
AMH = Artificial maing network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.2.5 Test Result of AC Conducted Emission
Please refer to Appendix A.
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3.3 Antenna Requirements

3.3.1

3.3.2

3.3.3

Standard Applicable

If directional gain of transmitting Antennas is greater than 6dBi, the power shall be reduced by the
same level in dB comparing to gain minus 6dBi. For the fixed point-to-point operation, the power shall
be reduced by one dB for every 3 dB that the directional gain of the Antenna exceeds 6 dBi. The use
of a permanently attached Antenna or of an Antenna that uses a unique coupling to the intentional

radiator shall be considered sufficient to comply with the rule.

Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

Antenna Gain

FCC KDB 662911 D01 Multiple Transmitter Output v02rO1
For CDD transmissions, directional gain is calculated as
Directional gain = Gant + Array Gain, where Array Gain is as follows.
For power spectral density (PSD) measurements on all devices,
Array Gain = 10 log(Nant/Nss=1) dB.
For power measurements on IEEE 802.11 devices,
Array Gain = 0 dB (i.e., no array gain) for Nayt < 4.
Directional gain may be calculated by using the formulas applicable to equal gain antennas with GANT
set equal to the gain of the antenna having the highest gain;
The EUT supports CDD mode.
For power, the directional gain Gyt is set equal to the antenna having the highest gain, i.e., F)2)f)i).
For PSD, the directional gain calculation is following F)2)f)ii) of KDB 662911 D01 v02r01.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

DG DG Power PSD
for for Limit Limit
Ant. 1 Ant. 2 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
2.4 GHz -0.63 -1.04 -0.63 2.18 0.00 0.00
Power Limit Reduction = DG(Power) — 6dBi, (min =0)
PSD Limit Reduction = DG(PSD) — 6dBi, (min=0)
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4 List of Measuring Equipment

. . Calibration
Instrument Manufacturer | Model No. | Serial No. [Characteristics Date Test Date Due Date Remark
. 300MHz~40GH Apr. 29, 2017 ~ Conducted
Power Meter Anritsu ML2495A 0932001 Sep. 29, 2016 Sep. 28, 2017
z May 02 2017 (THO5-HY)
. 300MHz~40GH Apr. 29, 2017 ~ Conducted
Power Sensor Anritsu MA2411B 0846202 Sep. 29, 2016 Sep. 28, 2017
z May 02 2017 (THO5-HY)
Spectrum Rohde & Apr. 29, 2017 ~ Conducted
FSP40 100055 9kHz-40GHz | Jul. 17, 2016 Jul. 16, 2017
Analyzer Schwarz May 02 2017 (THO5-HY)
. . MY564000| 3Hz~8.5GHz;M May 27, 2017 ~ Radiation
EMI Test Receiver Keysight N9038A Oct..22.2016 Oct..21.2017
04 ax 30dBm May 29, 2017 (03CH03-KS)
EXA Spectrum . MY551502 May 27, 2017 ~ Radiation
Keysight N9010A 10Hz-44GHz | Apr. 18, 2017 Apr.17, 2018
Analyzer 44 May 29, 2017 (03CHO03-KS)
May 27, 2017 ~ Radiation
Loop Antenna R&S HFH2-22 100321 9kHz~30MHz | Nov. 23, 2016 Nov.22, 2017
May 29, 2017 (03CHO03-KS)
. May 27, 2017 ~ Radiation
Bilog Antenna TeseQ CBL6112D 35406 25MHz-2GHz | Apr. 22, 2017 Apr 21, 2018
May 29, 2017 (03CHO03-KS)
9120D-135 May 27, 2017 ~ Radiation
Horn Antenna | Schwarzbeck | BBHA9120D 1GHz~18GHz | Apr. 22, 2017 Apr 21, 2018
6 May 29, 2017 (03CHO03-KS)
May 27, 2017 ~ Radiation
SHF-EHF Horn com-power AH-840 101070 |18GHz ~40GHz| Oct. 19, 2016 Oct. 18, 2017
May 29, 2017 (03CHO3-KS)
1MHz Radiation
o May 27, 2017 ~
Amplifier com-power PA-103A 161069 | ~1000MHz /32 | Apr 18, 2017 Apr 17, 2018 | (03CHO03-KS)
May 29, 2017
dB
TTA1840-35- May 27, 2017 ~ Radiation
Amplifier MITEQ 1887435 18~40GHz Oct. 13, 2016 y Oct. 12, 2017
HG May 29, 2017 (03CH03-KS)
3008A023 May 27, 2017 ~ Radiation
Amplifier Agilent 84498 1GHz~26.5GHz | Oct. 13, 2016 | &Y Oct. 12, 2017
70 May 29, 2017 (03CH03-KS)
F1040900 May 27, 2017 ~ Radiation
AC Power Source Chroma 61601 N/A NCR NCR
04 May 29, 2017 (03CHO03-KS)
May 27, 2017 ~ Radiation
Turn Table ChamPro EM 1000-T | 060762-T | 0~360 degree NCR NCR
May 29, 2017 (03CHO03-KS)
May 27, 2017 ~ Radiation
Antenna Mast ChamPro EM 1000-A | 060762-A I1m~4m NCR NCR
May 29, 2017 (03CHO03-KS)
. Conduction
AC Power Source| ChainTek APC-1000W N/A N/A N/A Jun. 02, 2017 N/A
(COO05-HY)
Rohde & 0.1MHz-200MH Conduction
DC- LISN ESH3-Z6 100485 Jun. 04, 2016 | Jun. 02, 2017 | Jun. 03, 2017
Schwarz z (CO05-HY)
) Rohde & Conduction
EMI Test Receiver ESCI 7 100724 9kHz~7GHz | Aug. 30, 2016 | Jun. 02, 2017 | Aug. 29, 2017
Schwarz (CO05-HY)
Rohde & Conduction
LISN ENV216 100080 | 9kHz~30MHz | Nowv. 29, 2016 | Jun. 02, 2017 | Nov. 28, 2017
Schwarz (CO05-HY)
Rohde & Conduction
LISN ENV216 100081 9kHz~30MHz | Dec. 06, 2016 | Jun. 02, 2017 | Dec. 05, 2017
Schwarz (CO05-HY)
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 27
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 46
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.5

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 45
of 95% (U = 2Uc(y)) '
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Appendix A. AC Conducted Emission Test Results

Temperature : 24~25C
Relative Humidity : |[58~60%

Test Engineer : [Marlowe Ho

SPORTON INTERNATIONAL INC. Page Number : Al of Al
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EUT Information

Report NO : 732858

Test Mode : Mode 1

Test Voltage : 120Vac/60Hz
Phase : Line

ENV216 Auto Test FCC Power Bar - L

1001
907
80T

7071

. \ CISPR22-OP Limit at Main Ports
|

40T

Level in dBuVvV
&

30t &
201

101

0 t t t t — t t t t t — t t 1

150k 300 400 500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M

Frequency in Hz

Final Result 1

Frequency | QuasiPeak | Filter | Line | Corr. | Margin | Limit
(MHz) (dBuv) (dB) (dB) (dBuv)
0.150000 49.2 | Off L1 19.6 16.8 66.0
0.182000 45.1 | Off L1 19.6 19.3 64.4
0.478000 29.6 | Off L1 19.6 26.8 56.4
3.382000 26.1 | Off L1 19.6 29.9 56.0
4.846000 26.8 | Off L1 19.8 29.2 56.0
6.934000 27.4 | Off L1 19.9 32.6 60.0
14.350000 29.8 | Off L1 20.3 30.2 60.0
25.198000 36.8 | Off L1 20.8 23.2 60.0

Final Result 2

Frequency | Average | Filter | Line | Corr. | Margin | Limit
(MHz) (dBuv) (dB) (dB) (dBupv)
0.150000 33.5 | Off L1 19.6 225 56.0
0.182000 31.2 | Off L1 19.6 23.2 54.4
0.478000 25.0 | Off L1 19.6 21.4 46.4
3.382000 21.3 | Off L1 19.6 24.7 46.0
4.846000 21.9 | Off L1 19.8 24.1 46.0
6.934000 22.5 | Off L1 19.9 27.5 50.0
14.350000 24.5 | Off L1 20.3 25.5 50.0
25.198000 30.6 | Off L1 20.8 19.4 50.0




EUT Information
Report NO :
Test Mode :
Test Voltage :

Phase :

Level in dBpVvV

1001

9071

80T

701

0 \

50 .~~.“..

732858
Mode 1
120Vac/60Hz
Neutral

ENV216 Auto Test FCC PowerBar-N

CISPR22-OP Limitiat Main Rorts
|

o)

40 ‘0
301 * T o *
20t
101
0 + + + + + +— + + + + + + +—+ + + 1
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M 30M

Final Result 1

Frequency in Hz

Frequency | QuasiPeak | Filter | Line | Corr. | Margin Limit
(MHz) (dBpv) (dB) (dB) | (dBuv)
0.150000 51.7 | Off N 19.5 14.3 66.0
0.502000 31.5 | Off N 195 24.5 56.0
4.806000 29.3 | Off N 19.7 26.7 56.0
7.014000 29.9 | Off N 19.9 30.1 60.0

14.758000 31.2 | Off N 20.4 28.8 60.0

23.534000 38.5 | Off N 20.9 21.5 60.0

26.374000 40.4 | Off N 21.0 19.6 60.0
Final Result 2

Frequency | Average | Filter | Line | Corr. | Margin Limit
(MHz) (dBuv) (dB) (dB) (dBuv)
0.150000 34.3 | Off N 19.5 21.7 56.0
0.502000 27.0 | Off N 19.5 19.0 46.0
4.806000 24.6 | Off N 19.7 21.4 46.0
7.014000 24.8 | Off N 19.9 25.2 50.0

14.758000 25.4 | Off N 20.4 24.6 50.0
23.534000 32.8 | Off N 20.9 17.2 50.0
26.374000 33.2 | Off N 21.0 16.8 50.0
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Appendix B. Radiated Spurious Emission

: Temperature : 21~23°C
Test Engineer : Roch Sun : —
Relative Humidity : 41~43%
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg) |(P/A)|(H/V)
2389.95 51.25 -22.75 74 56.4 25.8 5.47 36.42 366 321 P H
2387.09 41.73 -12.27 54 46.88 25.8 5.47 36.42 366 321 A H
* 2414 97.24 - - 102.37 25.83 5.47 36.43 366 321 P H
* 2414 93.67 - - 98.8 25.83 5.47 36.43 | 366 | 321 A | H
H
802.11b
H
CH 01
2378.25 51.41 -22.59 74 56.75 25.67 5.45 36.46 333 38 P \%
2412MHz
2387.22 42.08 -11.92 54 47.23 25.8 5.47 36.42 333 38 A \%
* 2412 98.48 - - 103.61 25.83 5.47 36.43 333 38 P \%
* 2414 95.12 - - 100.25 25.83 5.47 36.43 333 38 A \%
\%
\%
2328.85 50.3 -23.7 74 56.22 25.29 5.39 36.6 359 324 P H
2388.26 40.48 -13.52 54 45.63 25.8 5.47 36.42 359 324 A H
* 2436 97.43 - - 102.53 25.86 5.48 36.44 359 324 P H
* 2438 94.12 - - 99.19 25.89 5.49 36.45 359 324 A H
2492.38 50.7 -23.3 74 55.69 25.97 5.52 36.48 | 359 | 324 P H
802.11b
2493.04 40.21 -13.79 54 45.2 25.97 5.52 36.48 359 324 A H
CH 06
23815 51.01 -22.99 74 56.35 25.67 5.45 36.46 321 37 P \%
2437MHz
2388.39 40.6 -13.4 54 45.75 25.8 5.47 36.42 321 37 A \%
* 2436 98.52 - - 103.62 25.86 5.48 36.44 321 37 P \%
* 2438 95.25 - - 100.32 25.89 5.49 36.45 321 37 A \%
2484.88 50.78 -23.22 74 55.8 25.94 5.51 36.47 321 37 P \%
2492.38 40.58 -13.42 54 45.57 25.97 5.52 36.48 321 37 A \%
SPORTON INTERNATIONAL INC. Page Number : B1-10f13
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* 2460 97.6 - - 102.65 25.91 5.5 36.46 | 341 | 326 P H
* 2460 94.22 - - 99.27 2591 55 36.46 341 326 A H
2488.06 54.32 -19.68 74 59.31 25.97 5.52 36.48 | 341 | 326 P H
! 2487.7 48.04 -5.96 54 53.03 25.97 5.52 36.48 341 326 A H
H
802.11b
H
CH11
* 2462 98.46 - - 103.51 2591 55 36.46 373 35 P \%
2462MHz
* 2460 94.89 - - 99.94 25.91 5.5 36.46 | 373 35 A |V
2487.58 54.79 -19.21 74 59.78 25.97 5.52 36.48 373 35 P \%
! 2483.5 49.6 -4.4 54 54.62 25.94 5.51 36.47 373 35 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 43.55 -30.45 74 41.66 30.68 7.72 36.51 100 360 P H
H
H
802.11b
H
CHoO1
4824 41.95 -32.05 74 40.06 30.68 7.72 36.51 | 300 360 P \Y
2412MHz
\Y,
\Y
\Y,
4875 42 -32 74 39.92 30.85 7.76 36.53 100 0 P H
7305 48.25 -25.75 74 39.93 34.81 9.76 36.25 | 100 0 P H
H
802.11b
H
CH 06
4875 41.98 -32.02 74 39.9 30.85 7.76 36.53 100 360 P \Y,
2437MHz
7305 47.74 -26.26 74 39.42 34.81 9.76 36.25 | 100 360 P \Y
\Y,
\Y,
4920 41.99 -32.01 74 39.73 31.02 7.8 36.56 100 360 P H
7380 47.88 -26.12 74 39.32 34.99 9.84 36.27 100 360 P H
H
802.11b
H
CH 11
4920 41.73 -32.27 74 39.47 31.02 7.8 36.56 100 0 P \Y
2462MHz
7380 48.68 -25.32 74 40.12 34.99 9.84 36.27 100 0 P \Y
\%
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FR732858C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.95 54.94 -19.06 74 60.09 25.8 5.47 36.42 | 327 | 329 P H
2389.95 43.33 -10.67 54 48.48 25.8 5.47 36.42 327 329 A H
* 2416 98.18 - - 103.31 25.83 5.47 36.43 | 327 | 329 P H
* 2416 89.95 - - 95.08 25.83 5.47 36.43 | 327 | 329 A H
H
802.11g
H
CH 01
2389.95 56.35 -17.65 74 61.5 25.8 5.47 36.42 | 369 30 P \Y,
2412MHz
2389.95 44.16 -9.84 54 49.31 25.8 5.47 36.42 | 369 30 A |V
* 2416 100.4 - - 105.53 25.83 5.47 36.43 | 369 30 P \Y,
* 2416 92.11 - - 97.24 25.83 5.47 36.43 369 30 A \%
\%
\%
2362 50.25 -23.75 74 55.78 25.55 5.43 36.51 355 326 P H
2389.56 39.19 -14.81 54 44.34 25.8 5.47 36.42 355 326 A H
* 2440 98.67 - - 103.74 25.89 5.49 36.45 355 326 P H
* 2440 90.09 - - 95.16 25.89 5.49 36.45 355 326 A H
2487.46 51.64 -22.36 74 56.66 25.94 5.51 36.47 355 326 P H
802.11g
2484.46 40.01 -13.99 54 45.03 25.94 5.51 36.47 355 326 A H
CH 06
2389.69 50.94 -23.06 74 56.09 25.8 5.47 36.42 | 344 34 P \Y,
2437MHz
2389.43 39.62 -14.38 54 44.77 25.8 5.47 36.42 344 34 A \%
* 2438 100.77 - - 105.84 25.89 5.49 36.45 344 34 P \%
* 2436 92.37 - - 97.47 25.86 5.48 36.44 344 34 A \%
2484.04 53.28 -20.72 74 58.3 25.94 5.51 36.47 344 34 P \%
2483.68 40.47 -13.53 54 45.49 25.94 551 36.47 344 34 A \%
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* 2458 99.31 - - 104.36 25.91 5.5 36.46 | 329 | 327 P H
* 2460 90.53 - - 95.58 2591 55 36.46 329 327 A H
2484.4 63.14 -10.86 74 68.16 25.94 5,51 36.47 | 329 | 327 P H
! 2483.5 50.4 -3.6 54 55.42 25.94 551 36.47 329 327 A H
H
802.11g
H
CH11
* 2460 100.35 - - 105.4 2591 55 36.46 321 43 P \%
2462MHz
* 2460 92.02 - - 97.07 25.91 5.5 36.46 | 321 43 A |V
2484.1 66.8 -7.2 74 71.82 25.94 5.51 36.47 321 0 P \%
! 2483.5 52.95 -1.05 54 57.97 25.94 5.51 36.47 321 43 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11n HT20 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2389.56 57.34 -16.66 74 62.49 25.8 5.47 36.42 316 321 P H
2389.95 44.88 -9.12 54 50.03 25.8 5.47 36.42 316 321 A H
* 2412 99.3 - - 104.43 25.83 5.47 36.43 316 321 P H
* 2416 91.03 - - 96.16 25.83 5.47 36.43 316 321 A H
802.11n H
HT20 H
CHO1 2384.23 57.48 -16.52 74 62.82 25.67 5.45 36.46 382 33 P \%
2412MHz 2389.95 46.06 | -7.94 54 51.21 25.8 547 | 36.42 | 382 | 33 AV
* 2410 100.67 - - 105.8 25.83 5.47 36.43 382 33 P \%
* 2416 92.66 - - 97.79 25.83 5.47 36.43 382 33 A \%
\%
\%
2389.43 51.48 -22.52 74 56.63 25.8 5.47 36.42 359 326 P H
2385.92 40.8 -13.2 54 45.95 25.8 5.47 36.42 359 326 A H
* 2438 99.93 - - 105 25.89 5.49 36.45 359 326 P H
* 2436 92.04 - - 97.14 25.86 5.48 36.44 359 326 A H
802.11n 2489.74 51.84 -22.16 74 56.83 25.97 5.52 36.48 359 326 P H
HT20 2485.6 41.47 -12.53 54 46.49 25.94 5.51 36.47 359 326 A H
CH 06 2388.78 51.74 -22.26 74 56.89 25.8 5.47 36.42 326 38 P \%
2437MHz 2389.82 41.16 | -12.84 54 46.31 25.8 547 | 36.42 | 326 | 38 AV
* 2438 100.73 - - 105.8 25.89 5.49 36.45 326 38 P \%
* 2436 93 - - 98.1 25.86 5.48 36.44 326 38 A \%
2485 54.69 -19.31 74 59.71 25.94 5.51 36.47 326 38 P \%
2484.46 41.93 -12.07 54 46.95 25.94 551 36.47 326 38 A \%
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* 2466 99.19 - - 104.24 | 25.91 5.5 36.46 | 302 | 329 P H
* 2460 91.09 - - 96.14 2591 55 36.46 302 329 A H
2484.58 64.16 -9.84 74 69.18 25.94 5,51 36.47 | 302 | 329 P H
! 2483.56 52.59 -1.41 54 57.61 25.94 551 36.47 302 329 A H
802.11n H
HT20 H
CH11 * 2460 99.77 - - 104.82 2591 55 36.46 337 34 P \%
2462MHz |« 2460 91.94 - - 96.99 | 25091 5.5 36.46 | 337 | 34 | A |V
2483.92 65.79 -8.21 74 70.81 25.94 5.51 36.47 337 34 P \%
! 2483.56 53.64 -0.36 54 58.66 25.94 5.51 36.47 | 337 34 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC. Page Number : B1-7 0f 13
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2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
4830 42.75 -31.25 74 40.86 30.68 7.72 36.51 100 0 P H
H
802.11n H
HT20 H
CHO1 4830 42.11 -31.89 74 40.22 30.68 7.72 36.51 100 360 P \%
2412MHz vV
\%
\%
4872 41.72 -32.28 74 39.64 30.85 7.76 36.53 100 360 P H
7308 47.31 -26.69 74 38.99 3481 9.76 36.25 100 360 P H
802.11n H
HT20 H
CH 06 4872 42.67 -31.33 74 40.59 30.85 7.76 36.53 300 360 P \%
2437MHz 7308 48.22 | -25.78 74 39.9 34.81 9.76 | 36.25 | 300 | 360 | P | V
\%
\%
4920 41.46 -32.54 74 39.2 31.02 7.8 36.56 100 0 P H
7380 46.92 -27.08 74 38.36 34.99 9.84 36.27 100 0 P H
802.11n H
HT20 H
CH11 4920 41.71 -32.29 74 39.45 31.02 7.8 36.56 100 360 P \%
2462MHz 7380 48.23 | -25.77 74 39.67 | 34.99 9.84 | 36.27 | 100 | 360 | P | V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11n HT40 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HV)
2388.52 57.79 |-16.21 74 62.94 25.8 547 | 36.42 | 354 | 322 | P | H
! 2389.95 4869 | -5.31 54 53.84 25.8 547 | 36.42 | 354 | 322 | A | H
* 2420 96.69 - - 101.79 | 25.86 548 | 36.44 | 354 | 322 | P | H
* 2432 88.93 - - 94.03 | 25.86 548 | 36.44 | 354 | 322 | A | H
802.11n 2485.66 5417 |-19.83 74 59.19 | 25.94 551 | 36.47 | 354 | 322 | P | H
HT40 2483.92 44.11 -9.89 54 49.13 | 25.94 551 | 36.47 | 354 | 322 | A | H
CH 03 2389.04 57.95 |-16.05 74 63.1 25.8 547 | 36.42 | 341 | 35 P |V
2422MHz | ) 2389.43 49.12 -4.88 54 54.27 25.8 547 | 36.42 | 341 35 A |V
* 2426 97.01 . - 102.11 | 25.86 548 | 36.44 | 341 | 35 P |V
* 2426 89.06 - - 94.16 | 25.86 548 | 36.44 | 341 | 35 A |V
2486.86 54.86 |-19.14 74 59.88 | 25.94 551 | 36.47 | 341 | 35 P |V
2484.88 4441 | -9.59 54 49.43 | 25.94 551 | 36.47 | 341 | 35 A |V
2389.82 54.62 |-19.38 74 59.77 25.8 547 | 36.42 | 356 | 328 | P | H
2389.82 45.42 -8.58 54 50.57 25.8 547 | 36.42 | 356 | 328 | A | H
* 2440 96.78 - - 101.85 | 25.89 549 | 3645 | 356 | 328 | P | H
* 2444 88.71 - - 93.78 | 25.89 549 | 3645 | 356 | 328 | A | H
802.11n 2483.56 59.42 |-14.58 74 64.44 | 2594 551 | 36.47 | 356 | 328 | P | H
HT40 ! 2483.51 50.09 | -3.91 54 55.11 25.94 551 | 36.47 | 356 | 328 | A | H
CH 06 2389.56 56.46 | -17.54 74 61.61 25.8 547 | 36.42 | 362 | 21 P |V
2437MHz 2389.56 46.27 -7.73 54 51.42 25.8 547 | 36.42 | 362 21 A |V
* 2448 98.16 - - 103.23 | 25.89 549 | 36.45 | 362 | 21 P |V
* 2448 89.72 - - 94.79 | 25.89 549 | 36.45 | 362 | 21 A |V
2483.5 61.41 |-12.59 74 66.43 | 2594 551 | 36.47 | 362 | 21 P |V
! 2483.51 51.44 | -2.56 54 56.46 | 25.94 551 | 36.47 | 362 | 21 A |V
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2386.96 50.26 |-23.74 74 55.41 25.8 5.47 36.42 | 306 | 328 P H
2389.69 40.5 -13.5 54 45.65 25.8 5.47 36.42 306 328 A H
* 2462 91.38 - - 96.43 25.91 5.5 36.46 | 306 | 328 P H
* 2462 83.75 - - 88.8 2591 55 36.46 306 328 A H
802.11n 2486.2 61.04 |-12.96 74 66.06 25.94 5,51 36.47 | 306 | 328 P H
HT40 ! 2483.5 51.01 -2.99 54 56.03 25.94 551 36.47 306 328 A H
CH 09 2340.68 50.09 -23.91 74 55.81 25.42 541 36.55 322 39 P \%
2452MHz 2386.31 40.73 | -13.27 54 45.88 25.8 547 | 3642 | 322 | 39 | A |V
* 2450 93.19 - - 98.26 25.89 5.49 36.45 | 322 39 P |V
* 2442 85.08 - - 90.15 25.89 5.49 36.45 | 322 39 AV
2486.02 63.19 -10.81 74 68.21 25.94 5.51 36.47 322 39 P \%
! 2483.5 53.37 -0.63 54 58.39 25.94 5.51 36.47 | 322 39 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11n HT20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
! 34.85 34.26 -5.74 40 39.2 25.7 0.71 31.35 100 37 P H
75.59 28.71 -11.29 40 44.16 15 1.06 31.51 - - P H
96.93 28.07 -15.43 43.5 39.75 18.58 1.19 31.45 - - P H
229.82 30.26 |-15.74 46 42.88 17.12 1.73 31.47 - - P H
323.91 35.09 -10.91 46 43.57 20.61 2.21 31.3 - - P H
599.39 28.65 |-17.35 46 33.09 24.21 3.07 31.72 - - P H
H
H
H
H
2.4GHz H
802.11n H
HT20 35.82 28.13 -11.87 40 33.56 25.2 0.72 31.35 - - P \%
LF 199.75 32.33 -11.17 43.5 45.09 17 1.73 31.49 - - P \%
220.12 33.19 -12.81 46 45.85 17.08 1.73 31.47 - - P \%
345.25 36.29 -9.71 46 43.65 21.58 2.29 31.23 100 258 P \%
399.57 28.85 -17.15 46 35.04 22.6 2.47 31.26 - - P \%
444.19 32.12 -13.88 46 35.66 25.08 2.62 31.24 - - P \%
\%
\%
\%
\%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

SPORTON INTERNATIONAL INC. Page Number 1 B1-12 of 13
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Report No. : FR732858C

A calculation example for radiated spurious emission is shown as below:

TEL : 886-3-327-3456
FAX : 886-3-328-4978

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Level(dBpV/m)=
Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuVv/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBpV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
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WIFI 802.11n HT20 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 2466 94.68 - - 99.73 25.91 5.5 36.46 | 307 | 137 P H
* 2464 86.77 - - 91.82 2591 55 36.46 307 137 A H
2491.78 54.02 -19.98 74 59.01 25.97 5.52 36.48 307 137 P H
2483.62 42.23 -11.77 54 47.25 25.94 5.51 36.47 307 137 A H
802.11n H
HT20 H
CH11 * 2458 97.21 - - 102.26 25.91 55 36.46 400 201 P \%
2462MHz | * 2466 88.98 - - 94.03 | 25.91 5.5 36.46 | 400 | 201 | A |V
2483.98 54.54 -19.46 74 59.56 25.94 5.51 36.47 400 201 P \%
2483.5 43.9 -10.1 54 48.92 25.94 5.51 36.47 400 201 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4926 42.45 -31.55 74 40.19 31.02 7.8 36.56 100 360 P H
7386 4754 | -26.46 74 38.93 35.03 9.86 36.28 | 100 | 360 P H
802.11n H
HT20 H
CH11 4926 42.88 |-31.12 74 40.62 31.02 7.8 36.56 | 100 | 360 P |V
2462MHz 7386 46.64 | -27.36 74 38.03 | 35.03 9.86 | 36.28 | 100 | 360 | P | V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Page Number : B2-20of4
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2.4GHz 2400~2483.5MHz

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

SPORTON INTERNATIONAL INC. Page Number : B2-30f 4
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A calculation example for radiated spurious emission is shown as below:

TEL : 886-3-327-3456
FAX : 886-3-328-4978

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Level(dBpV/m)=
Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuVv/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBpV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
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WIFI 802.11n HT20 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HV)
2389.69 50.94 | -23.06 74 56.09 25.8 547 | 3642 | 320 | 111 | P | H
2389.95 39.52 |-14.48 54 44.67 25.8 547 | 3642 | 320 | 111 | A | H
* 2416 93.69 - - 98.82 | 25.83 547 | 3643 | 320 | 111 | P | H
* 2414 83.98 - - 89.11 25.83 547 | 36.43 | 320 | 111 | A | H
802.11n H
HT20 H
CHoO1 2388.13 55.11 |-18.89 74 60.26 25.8 547 | 36.42 | 348 | 217 | P | V
2412MHz 2389.95 4197 |-12.03 54 47.12 25.8 547 | 36.42 | 348 | 217 | A | V
* 2416 100.18 . - 105.31 | 25.83 547 | 36.43 | 348 | 217 | P | V
* 2414 90.19 . - 95.32 | 25.83 547 | 36.43 | 348 | 217 | A | V
v
\Y
2341.98 50.49 |-23.51 74 56.21 | 25.42 541 | 3655 | 100 | 138 | P | H
2388.78 38.38 |-15.62 54 43.53 25.8 547 | 36.42 | 100 | 138 | A | H
* 2436 92.73 - - 97.83 | 25.86 548 | 36.44 | 100 | 138 | P | H
* 2442 83.98 - - 89.05 | 25.89 549 | 36.45 | 100 | 138 | A | H
802.11n 2493.22 49.9 -24.1 74 54.89 | 25.97 552 | 36.48 | 100 | 138 | P | H
HT20 2486.32 38.68 |-15.32 54 43.7 25.94 551 | 36.47 | 100 | 138 | A | H
CH 06 2388.52 50.19 | -23.81 74 55.34 25.8 547 | 36.42 | 342 | 225 | P | V
2437MHz 2389.69 39.36 |-14.64 54 44.51 25.8 547 | 3642 | 342 | 225 | A | V
* 2440 101.2 - - 106.27 | 25.89 549 | 3645 | 342 | 225 | P | V
* 2436 90.82 - - 95.92 | 25.86 548 | 36.44 | 342 | 225 | A | V
2490.46 51.06 |-22.94 74 56.05 | 25.97 552 | 36.48 | 342 | 225 | P | V
2483.56 39.73 | -14.27 54 4475 | 25.94 551 | 36.47 | 342 | 225 | A | V
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* 2466 94.56 - - 99.61 25.91 5.5 36.46 | 100 | 205 P H
* 2466 85.6 - - 90.65 2591 55 36.46 100 205 A H
2484.04 56.43 -17.57 74 61.45 25.94 5.51 36.47 100 205 P H
2483.5 42.58 -11.42 54 47.6 25.94 551 36.47 100 205 A H
802.11n H
HT20 H
CH11 * 2466 100.38 - - 105.43 2591 55 36.46 305 227 P \%
2462MHz |« 2466 90.84 - - 95.89 | 25091 5.5 36.46 | 305 | 227 | A |V
2484.22 61.71 -12.29 74 66.73 25.94 5.51 36.47 305 227 P \%
2483.56 47.58 -6.42 54 52.6 25.94 5.51 36.47 305 227 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1+2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
4824 41.66 -32.34 74 39.77 30.68 7.72 36.51 100 360 P H
H
802.11n H
HT20 H
CHO1 4824 41.54 -32.46 74 39.65 30.68 7.72 36.51 100 360 P \%
2412MHz vV
\%
\%
4872 40.66 -33.34 74 38.58 30.85 7.76 36.53 100 360 P H
7308 46.4 -27.6 74 38.08 3481 9.76 36.25 100 360 P H
802.11n H
HT20 H
CH 06 4872 40.82 -33.18 74 38.74 30.85 7.76 36.53 100 360 P \%
2437MHz 7308 46.61 | -27.39 74 3829 | 34.81 9.76 | 36.25 | 100 | 360 | P | V
\%
\%
4926 41.56 -32.44 74 39.3 31.02 7.8 36.56 100 360 P H
7386 47.37 -26.63 74 38.76 35.03 9.86 36.28 100 360 P H
802.11n H
HT20 H
CH11 4926 41.4 -32.6 74 39.14 31.02 7.8 36.56 100 360 P \%
2462MHz 7386 47.23 | -26.77 74 38.62 | 35.03 9.86 | 36.28 | 100 | 360 | P | V
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11n HT40 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HV)
2388.65 52.03 |-21.97 74 57.18 25.8 547 | 36.42 | 100 | 329 | P | H
2389.56 4311 |-10.89 54 48.26 25.8 547 | 36.42 | 100 | 329 | A | H
* 2420 90.71 - - 95.81 | 25.86 548 | 36.44 | 100 | 329 | P | H
* 2420 82.95 - - 88.05 | 25.86 548 | 36.44 | 100 | 329 | A | H
802.11n 2488.18 49.81 |-24.19 74 54.8 25.97 552 | 36.48 | 100 | 329 | P | H
HT40 2485.42 40.56 |-13.44 54 4558 | 25.94 551 | 36.47 | 100 | 329 | A | H
CH 03 2389.3 56.05 |-17.95 74 61.2 25.8 547 | 36.42 | 308 | 219 | P | V
2422MHz 2389.95 46.42 -7.58 54 51.57 25.8 547 | 36.42 | 308 | 219 | A | V
* 2430 97.84 . - 102.94 | 25.86 548 | 36.44 | 308 | 219 | P | V
* 2430 90.06 - - 95.16 | 25.86 548 | 36.44 | 308 | 219 | A | V
2488.84 52.32 |-21.68 74 57.31 | 25.97 552 | 36.48 | 308 | 219 | P | V
2488.78 4229 |-11.71 54 47.28 | 25.97 552 | 36.48 | 308 | 219 | A | V
2388.65 49.72 | -24.28 74 54.87 25.8 5.47 | 36.42 | 301 0 P | H
2389.82 40.16 |-13.84 54 45.31 25.8 547 | 36.42 | 301 0 A | H
* 2440 90.43 - - 95.5 25.89 549 | 36.45 | 301 0 P | H
* 2448 82.48 - - 87.55 | 25.89 549 | 36.45 | 301 0 A | H
802.11n 2487.88 51.89 | -22.11 74 56.88 | 25.97 5.52 | 36.48 | 301 0 P | H
HT40 2483.74 4135 |-12.65 54 46.37 | 25.94 551 | 36.47 | 301 0 A | H
CH 06 2388.26 52.09 |-21.91 74 57.24 25.8 547 | 36.42 | 314 | 220 | P | V
2437MHz 2389.56 4222 | -11.78 54 47.37 25.8 547 | 3642 | 314 | 220 | A | V
* 2428 96.7 - - 101.8 | 25.86 548 | 36.44 | 314 | 220 | P | V
* 2428 89.07 - - 94.17 | 25.86 548 | 36.44 | 314 | 220 | A | V
2484.7 54.26 | -19.74 74 59.28 | 25.94 551 | 36.47 | 314 | 220 | P | V
2483.74 4429 | -9.71 54 4931 | 25.94 551 | 36.47 | 314 | 220 | A | V
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2386.44 49.74 | -24.26 74 54.89 25.8 5.47 36.42 | 294 0 P H
2389.3 40.32 -13.68 54 45.47 25.8 5.47 36.42 294 0 A H
* 2450 90.73 - - 95.8 25.89 5.49 36.45 | 294 0 P H
* 2444 82.91 - - 87.98 25.89 5.49 36.45 294 0 A H
802.11n 2486.32 57.71 |-16.29 74 62.73 | 2594 551 | 36.47 | 294 0 P | H
HT40 2483.51 47.93 -6.07 54 52.95 25.94 551 36.47 294 0 A H
CH 09 2385.27 50.44 -23.56 74 55.78 25.67 5.45 36.46 344 227 P \%
2452MHz 2388.13 41.07 |-12.93 54 46.22 25.8 547 | 36.42 | 344 | 227 | A |V
* 2460 96.26 - - 101.31 25.91 55 36.46 344 227 P \%
* 2444 87.58 - - 92.65 25.89 5.49 36.45 344 227 A \%
2484.7 63.17 -10.83 74 68.19 25.94 5.51 36.47 344 227 P \%
! 2483.68 53.34 -0.66 54 58.36 25.94 5.51 36.47 | 344 | 227 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

SPORTON INTERNATIONAL INC. Page Number : B3-60of 7
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A calculation example for radiated spurious emission is shown as below:

TEL : 886-3-327-3456
FAX : 886-3-328-4978

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Level(dBpV/m)=
Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuVv/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBpV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix C. Radiated Spurious Emission Plots

: Temperature : 21~-23°C
Test Engineer : Roch Sun - —
Relative Humidity : 41~43%
Note symbol
-L Low channel location
-R High channel location
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)
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" ! | At
46 53| &
354 354
24 234
1.7] 1.7]
310 2320, 2340, 2360, 380, 2400. 2420, 244 000 300, 1500 700  1900.  2100. 2300  2500. 2700
Frequency (MHz) Frequency (MHz)
: 830H83-KS
Conaition C PART 15C 3a HF ANT-201764-91260 VERTICAL Condition FCC PART 15C 3m HE ANT-261704-91200 VERTICAL
+ RBW:1000.000KHz VBW: 3000. 000KH: 1000.000KHz VBu:3000.000KHz SHT :Auts
1053 1053
93| 93|
819 819
702 702
585 FCC PART 15C (AVG) 585 FCC PART 15 (AVG)
463 B 53]
354 354
234 234
1.7] 1.7]
310 2320, 2340, 2360, 2380. 2400. 2420, 244 1000 300 1500. 700  1900.  2100.  2300.  2500. 2700
Frequency (MHz) Frequency (MHz)
site : B30H03-KS site 630H03-Ks
Condition + FCC PART 15C (AVG) 3m HF ANT-201764-9126D VERTICAL Conaition + FCC PART 15C (AVG) 3m HF ANT-201704-91200 VERTICAL
+ RBM:1000.000KHZ VW:1.000KHZ SWT:Auto RBW:100.000KHz VBW:1.008KHz SWT:Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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10531 1053
93| 93|
819 819
FCC FART 15C, FCC PART 15C|
702 Bt 702 G
585 585
1
" BV TR
46. 53|
354 354
24 234
1.7] 1.7]
310 2320, 2340, 2360, 2380 2400. 2420, 244 000 300, 1500 700  1900.  2100.  2300.  2500. 2700
Frequency (MHz) Frequency (MHz)
: 830H83-KS
Conaition C PART 15C 3 HF ANT-201764-91260 HORIZONTAL Condition FCC PART 15C 3m HE ANT-21764-91260 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto 1000.600KHz VBM: 3000.000KHZ SHT:Auto
1053 1053
93| 93|
819 819
702 702
585 FCC PART/TSC (AVG) 585 FCC PART 15 (AVG)
463 53]
354 E et s B B B
234 234
1.7] 1.7]
310 2320, 2340, 2360, 2380. 2400. 2420, 244 1000 1300 1500. 700  1900.  2100.  2300.  2500.  2700.
Frequency (MHz) Frequency (MHz)
site : B30H03-KS site 630H03-Ks
Conaition + FCC PART 15C (AVG) 3m HF ANT-201764-91260 HORTZONTAL Conaition + FCC PART 15C (AVG) 3m HE ANT-201704-9126D HORIZONTAL
+ RBM:1000.000KHZ VW:1.000KHZ SWT:Auto RBW:100.000KHz VBW:1.008KHz SWT:Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FR732858C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Horizontal

Fundamental

Peak

FCC PART 15C

M .

440

2450, 2460. 2480, 2490, %

2470,
Frequency (MHz)

+ FCC PART 15C 3m HF ANT-201704-5120D HORIZONTAL
T Auto

Left blank

Avg.

FOC PART 15C (AVG)

==i=

440

2450, 2460.

2470, 2480, 2490, 2
Frequency (MHz)

e3H03-KS
+ FCC PART 15C (AVG) 3m HF ANT-201764-91260 HORTZONTAL
+ RBW:1000.000KHz VEW:1.000KHZ SWT:Auto

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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Report No. : FR732858C

1053 1053
93| 93|
s19) o19|
Fec paR 15 fCC pART 15¢,
703 sat 702 sas
sus| sus|
5 St 163 et
384 384
24 234
1] 1]
310 2320, 7340, 760, 7380, 7a00. 7. 7 000 00 4500 700 1000 700 2300 2600  Z100.
Frequency (MHz) Frequency (MHz)
Conaition © FCC PART 15C 3m HF ANT-201764-9126D VERTICAL Congition FCC PART 15C 3m HF ANT-201704-9126D VERTICAL
1606.000Kiz VEW:3000.000K2 SHT:Aut
1053 1053
93| ! 93|
s19) o19|
702 702
585 O PARTASCAVG) 583 FCCIPART T5C (AVG)
5| - 163
S S AR A— |
384 EET IR S
24 234
1] 1]
310 2320, 7540, 7360, 7380, 7400, 7. 70 000 00 1500 700 1900 700 200 2500 Z100.
Frequency (MH2) Frequency (MHz)
site : o3cHo3-ks site o3cHo3-ks
Conaition { FCC PART 15C (AVG) 38 HE ANT-201704-91260 VERTICAL Conaition § FCC PART 15C (AVG) 3n HE ANT-201704-5120 VERTICAL
- RBM:1000.000KHz VBH:1.000KHz SHT:Auto RBW:1000. 000KHz V:1.000KHz SHT Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FR732858C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Vertical

Fundamental

Peak

FCC PART 15C

440

2450, 2460. 0.

2470,
Frequency (MHz)

© FCC PART 15C 3m HF ANT-201764-9126D VERTICAL
2 SWT tAuto

2490, %

Left blank

FOC PART 15C (AVG)

1

Avg.

440

2450, 2460. 2470,
Frequency (MHz)

e3H03-KS
+ FCC PART 15C (AVG) 3m HF ANT-201764-9126D VERTICAL
+ RBW:1000.000KHz VEW:1.000KHZ SWT:Auto

2480, 2490, 2

Left blank

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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s=amranas. FCC RF Test Report Report No. : FR732858C

1053 1053
034 s34
o1 o1
Fec paRT 15c. rcc past 15¢
70.2| 6dE 702 6dE
585 eV} 1 585
" s
. IRIPR——
15 463
354 354
24 24
7] 7]
0 750, 7450, 0. 7450, 0. 7 G0 00 00 700 s00 Zion 7300 7500 7100,
Frequency (MHz) Frequency (MHz)
Condition | FCC PART 15C 3a He ANT-201764-91260 KORTZONTAL Conaition FCC PART 15C 3 HE ANT-261764-51260 HORIZONTAL
o 1600.ce0Kiz VBH:3000-000KH: SHT:Auto
1053 1053
034 034
o1 o1
704 704
585 FOC PART 15C (AVG), 585 FCCIPART 15C (AVG)]
45 463
354 s I s e
24 24
7] 7]
0 750, 7450, 70, 7450, 7450, E: G0 00 00 700 800 706 7300 2500 2700,
Frequency (MHz) Frequency (MHz)
site + esches-ks site escHos-ks
Conaition | FCC PART 15C (AVG) 3n HE ANT-201764-91260 HORTZONTAL Conattion  FCC PART 15C (AVG) 3n HE ANT-201704-51200 HORIZONTAL
. Row:1600.000KH: VBH.1.000KH: ST 1Auto i 1600.000KHz VRW:1.000KHz SUT Aute

SPORTON INTERNATIONAL INC. Page Number : C1-8 of 44
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s s
N N
" "

S =
70.2| 64k 702 6dE
" : "

-
46.8) 6.8 - 1
» "
N N
" "
s g
Frequency (MHz) Frequency (MHz)
Condition : FCC PART 15C 3m HF ANT-201764-8120D VERTICAL Condition FCC PART 15C 3m HF ANT-201764-91200 VERTICAL
T
s s
N N
" "
N "
585 FOC PART 15C (AVGY, 585 FCC/PART 15C (AVG]]
w IS Se— -
» o
N N
N N
s g
Frequency (MHz) Frequency (MHz)
- o - o
i T — . B T ——
Eseunamn: S nmn
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s=amranas. FCC RF Test Report Report No. : FR732858C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

1053 105.3)
936 936
819 81.9)
£C PART 15C! FCCPART 15
702 \‘"‘M 5l 702| a
585/ 1 il 585/
. L P et L A S
354 354
234 234
7| 7]
310 2320 2340, 2360 2380, 2400, 20, 240 000 300, 1500 1700 1900 2100. 2300 2500 2700, 3000
Frequency (MHz) Frequency (MiHz)
site + 03CH03-KS site
Condition + FCC PART 15C 3n HF ANT-201764-9126D HORIZONTAL Conaiti FCC PART 15C 3m HE ANT-201764-9120D HORIZONTAL
+ REW:1000.006KHz VEW:3000.000KHz SHT:Auto REW:1000.000KHz VEW:3000.000KHz SHT:Auto
105.3) 105.3)
936 936
819 81.9)
702| 702|
585 FCCPAREASC 585 FCCPART 15C (AVG)
463 1 463
354 354
234 234
7| 7|
310 2320. 2340, 2360. 2380, 2400, 2a20. 240 000 300, 1500 1700 1900 2100. 2300 2500 2700, 0
Frequency (MHz) Frequency (MHz)
site + 03CH03-KS site
Congition + FCC PART 15C (AVG) 3m HF ANT-201704-9126D HORIZONTAL Condition FCC PART 15C (AVG) 3m HF ANT-201704-9120D HORIZONTAL
000KHz VBH:0.010KHZ SWT :Auto 000Ktz VBH:6.010KHz SWT :Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FR732858C

105.3) 105.3)
936 93|
a1 819
C PART 15€. FCCPART 15
702 Gar 702| 6aE
585 1 585
" L NS
463
354 354
24 24
7] 7|
310 2320, 2340, 2360, 2380, 2400, 22, 24 000 300 1500 4700, 1900 2100. 2300 2500 2700,
Frequency (MHz) Frequency (MHz)
Condition : FCC PART 15C 3m HF ANT-201764-8120D VERTICAL Condition FCC PART 15C 3m HF ANT-201764-91200 VERTICAL
1600.000KHz VEW:3000.006KHz SHT:Aut
105.3) 105.3)
936 93| 1
a19) 819
702| 702|
585 FCCPARTGC (AVGY 585 FCCPART 15C (AVGY
468 y 463
354 354
24 234
7| 3|
310 2320, 2340, 2360 2340, 2400, 2420, 244 000 300, 1500 4700, 1900 2100. 2300 2500 2700,
Frequency (MHz) Frequency (MHz)
site + 03CHo3-KS site o3cH03-Ks
Condition : FCC PART 15C (AVG) 3m HF ANT-201704-91260 VERTICAL Conaition + FCC PART 15C (AVG) 3m HF ANT-201704-9126D VERTICAL
+ REW:1000.066KHz VBW:0.810KHz SHT:Auto RE:1008..066KHz VBW:0.010KHz SHT:Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FR732858C

105.3) 105.3)
936 93|
a1 819
Feé PART 15C! FCCPART 15
702 Gar 702| Gas
585 585
Yrnstison gt s
B e R
354 354
24 24
7] 7|
310 2320, 2340, 2360, 2380, 2400, 22, 24 000 300 1500 4700, 1900, 2100. 2300 2500 2700,
Frequency (MHz) Frequency (MHz)
Condition + FCC PART 15C 3m HF ANT-201764-8126D HORIZONTAL Condition FCC PART 15C 3m HF ANT-201764-120D HORIZONTAL
uto 1600.000KHz VEW:3000.000KHz SHT:Auto
105.3) 105.3)
936 93|
a19) 819
702) 702)
585 FCC pART 15C AVGY 585 FCCPART 15C (AVGY
468 463
1
354 354
24 234
7| 3|
310 2320, 2340, 2360 2340, 2400, 2420, 244 000 300, 1500 4700, 1900 2100. 2300 2500 2700,
Frequency (MHz) Frequency (MHz)
site + 03CHo3-KS site o3cH03-Ks
Condition + FCC PART 15C (AVG) 3m HF ANT-201704-9120D HORTZONTAL Conaition + FCC PART 15C (AVG) 3m HF ANT-201704-9120D HORIZONTAL
+ REW:1000.066KHz VBW:0.810KHz SHT:Auto RE:1008..066KHz VBW:0.010KHz SHT:Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FR732858C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

1 Horizontal Fundamental

936|
819
FCC PART 15
s8.5| M
o

440 2450, 2460. 2480, 2490, %

2470,
Frequency (MHz)

Conaition + FCC PART 15C 3m HF ANT-201704-5120D HORIZONTAL
T Auto

Peak Left blank

FOC PART 15C (AVG)

638 ¥
1

354

234)

1.1]

440 2450, 2460. 2470, 2480, 2490, 2
Frequency (MHz)

site e3H03-KS

Condition + FCC PART 15C (AVG) 3m HF ANT-201764-9120 HORTZONTAL
+ RBW:1000.000KHz VEW:0.010KHZ SWT:Auto

Avg. Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C1-13 of 44



SPORTON LAB.

FCC RF Test Report

Report No. : FR732858C

105.3) 105.3)
]
936 93|
a1 819
Pyt PART 15€! FCCPART 15
702 Gar 702| Gas
585 585
" "
46 R e R
354 354
24 24
7] 7|
310 2320, 2340, 2360, 2380, 2400, 22, 24 000 300 1500 4700, 1900, 2100. 2300 2500 2700,
Frequency (MHz) Frequency (MHz)
Condition : FCC PART 15C 3m HF ANT-201764-8120D VERTICAL Condition FCC PART 15C 3m HF ANT-201764-91200 VERTICAL
1600.000KHz VEW:3000.006KHz SHT:Aut
105.3) 105.3)
936 93|
a19) 819
702) 702)
585 FCC PART 15C (AVGY 585 FCCPART 15C (AVGY
468 463
1
354 354
24 234
7| 3|
310 2320, 2340, 2360 2340, 2400, 2420, 244 000 300, 1500 4700, 1900 2100. 2300 2500 2700,
Frequency (MHz) Frequency (MHz)
site + 03CHo3-KS site o3cH03-Ks
Condition : FCC PART 15C (AVG) 3m HF ANT-201704-91260 VERTICAL Conaition : FCC PART 15C (AVG) 3m HF ANT-201704-91200 VERTICAL
+ REW:1000.066KHz VBW:0.810KHz SHT:Auto RE:1008..066KHz VBW:0.010KHz SHT:Auto

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FR732858C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

1 Vertical Fundamental

\M‘ FCC PART 15C.

* M
sas

440 2450, 2460. 2480, 2490, %

2470,
Frequency (MHz)

Conaition © FCC PART 15C 3m HF ANT-201764-9126D VERTICAL
2 SWT tAuto

Peak Left Blank

105,
93|
a9
702
585 FOC PART 15C (AVG)
638 \
354
234)
1.1]
440 2450, 2460. 2470, 2480, 2490, 2
Frequency (MHz)
site e3H03-KS
Condition + FCC PART 15C (AVG) 3m HF ANT-201764-9126D VERTICAL
+ RBW:1000.000KHz VEW:0.010KHZ SWT:Auto

Avg. Left Blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report Report No. : FR732858C

105.3) 105.3)
936 93|
a1 819
FCC PART 15€! FCC PART 15C
702 M G 702| s
585 585
463 453 Bt
354 354
24 24
7] 7|
440 2450, 2450, 2430, 2490, 2 000 300 1500 4700, 1900, 2100. 2300 2500 2700,
Frequency (MHz)
Condition + FCC PART 15C 3m HF ANT-201764-8126D HORIZONTAL Condition FCC PART 15C 3m HF ANT-201764-120D HORIZONTAL
uto 1600.000KHz VEW:3000.000KHz SHT:Auto
105.3) 105.3)
936 93|
a19) 819
702| 702|
585 FOC PART 15C (AVGY 585 FCCPART 15C (AVGY
468 \ 463
354 354
24 234
7| 3|
440 2450, 2450, 2430, 2490 2 000 300, 1500 4700, 1900 2100. 2300 2500 2700,
Frequency (MHz)
site + 03CHo3-KS site o3cH03-Ks
Condition + FCC PART 15C (AVG) 3m HF ANT-201704-9120D HORTZONTAL Conaition + FCC PART 15C (AVG) 3m HF ANT-201764-91260 HORTZONTAL
+ REW:1000.066KHz VBW:0.810KHz SHT:Auto RE:1008..066KHz VBW:0.010KHz SHT:Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FR732858C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1 Vertical Fundamental

93| 93|
819 819
FCC PART 15C

rcc past 15¢
8 ’ 7 704 .
505 WMM 505

45 463

354 354

24 24

7] 7]

50, 7450,

440 250, 2 270, 2490, 2 000 300 1500 1700, 1900, 2100 2300, 2500, 2700,
Frequency (MHz) Frequency (MHz)
Conaition ¢ FCC PART 15C 3m HF ANT-201764-8120D VERTICAL Condition FCC PART 15C 3n HE ANT-201704-51200 VERTICAL
T shuto 000. Auto
105.3 10523
936 936
819 819
FCC PART 15C
702 M 1 oat 702)
frot
585 ] 585 FOC PART 15C (AVG)
165 53
354 351
234) 234)
17 11
440 250, 260, 270, 280, 2490, 2 440 2450, 2460, 270, 280, 2490, 2
Frequency (MHz) Frequency (MHz)
site : @3H03-kS site a3cH03-k5
Condition § FCC PART 15C 3m HF ANT-201704-51200 VERTICAL Condition : FCC PART 15C (AVG) 3m HF ANT-201704-91200 VERTICAL

+ RBW:1000.000KHz VEW:3000.000KHz SWT:Auto REW: 1000.000KHZ VBW:0.016KHZ SWT:Auto

Avg.

SPORTON INTERNATIONAL INC. Page Number : C1-17 of 44
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s=amranas. FCC RF Test Report Report No. : FR732858C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO1 2412MHz

1 Horizontal

93| 93|
819 819
.C PART 15C|

prr
i s :
w3 ; k‘m w3
46.§W"MWMWW 46.8| 4 e
w w

—

Fundamental

310 2320, 2340, 2360, 2380, 2420. 2440 000 1300 1500 1700 1900 2100. 2300 2500, 2700, 3000
Frequency (MHz) Frequency (MHz)
site + 03CHe3-KS site
Condition + FCC PART 15C 3m HF ANT-201704-9126D HORTZONTAL Conditi FCC PART 15C 3m HF ANT-201704-91260 HORTZONTAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto RBW: 1000.000KHz VEW:3000.000KHz SWT :Auto
1053 1053
935 93|
819 819
702 702
585 FCC PARTNEC (AVG) 585 FCCIPART 15C (AVG)
6.5 % 6.3
e N S
354 354
234) 234)
1| |
310 2320, 2340, 2360, 2380, 2400. 2420, 2440 000 300 1500 1700 1900, 2100, 2300 2500, 2700, 0
Frequency (MHz) Frequency (MHz)
site + 930H03-KS site
Conaition + FCC PART 15C (AVG) 3m HF ANT-201764-9126D HORIZONTAL Condition FCC PART 15C (AVG) 3m HF ANT-201704-9120D HORIZONTAL
VBM:1.000KHz SWT:Auto 060KH: VBH:1.000KHz SWT:Auto

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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70.2| 64k 702 6dE
58.5/ 1 58.5/
ot snsclrisit o -
Frequency (MHz) Frequency (MHz)
Condition : FCC PART 15C 3m HF ANT-201764-8120D VERTICAL Condition FCC PART 15C 3m HF ANT-201764-91200 VERTICAL
585 FCC PART Y8 (AVG). 585 FCC/PART 15C (AVG]]
Frequency (MHz) Frequency (MHz)

SPORTON INTERNATIONAL INC. Page Number : C1-19 of 44
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saronas. FCC RF Test Report

Report No. : FR732858C

105.3) 105.3)
936 93|
a1 819
£k pART 15¢! FCCPART 15
702 Gar 702| 6aE
585 585
. ok
. b e At
46 463
354 354
24 24
7] 7|
310 2320, 2340, 2360, 2380, 2400, 22, 24 000 300 1500 4700, 1900, 2100. 2300 2500 2700,
Frequency (MHz) Frequency (MHz)
Condition + FCC PART 15C 3m HF ANT-201764-8126D HORIZONTAL Condition FCC PART 15C 3m HF ANT-201764-120D HORIZONTAL
T Auto 000, WT:Auto
105.3) 105.3)
936 93|
a19) K_W 819
702| 702|
585 FCOPART 15C AVGY 585 FCCPART 15C (AVGY
468 T 463
354 354
24 234
7| 3|
310 2320, 2340, 2360 2340, 2400, 2420, 244 000 300, 1500 4700, 1900 2100. 2300 2500 2700,
Frequency (MHz) Frequency (MHz)
site + 03CHo3-KS site o3cH03-Ks
Condition + FCC PART 15C (AVG) 3m HF ANT-201704-9120D HORTZONTAL Conaition + FCC PART 15C (AVG) 3m HF ANT-201764-91260 HORTZONTAL
+ REW:1000.066KHz VBW:1.000KHz SHT:Auto RE:1008..066KHz VW:1.000KHz SHT:Auto

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FR732858C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - R

1 Horizontal Fundamental

93|
819
FCC PART 15C
702 % 5
585
1y 1

638

354

234)

11|

440 2450, 2460. 2470, 2480, 2490, %
Frequency (MHz)
site :
Conaition + FCC PART 15C 3m HF ANT-201704-5120D HORIZONTAL
T Auto

Peak Left blank

702
585 FOC PART 15C (AVG)

638 ;

354

234)

1.1]

440 2450, 2460. 2470, 2480, 2490, 2
Frequency (MHz)
site e3H03-KS
Condition + FCC PART 15C (AVG) 3m HF ANT-201764-91260 HORTZONTAL
+ RBW:1000.000KHz VEW:1.000KHZ SWT:Auto

Avg. Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FR732858C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

1 Vertical Fundamental

105.3) 105.3)
936 93|
a1 819
'C PART 15¢. FCC PART 15C
702 6aE 702| 6aE
585 585
1
o areonhies
46 463
354 354
24 24
7] 7|
310 2320, 2340, 2360, 2380, 2400, 22, 24 000 300 1500 4700, 1900, 2100. 2300 2500 2700,
Frequency (MHz) Frequency (MHz)
Condition : FCC PART 15C 3m HF ANT-201764-8120D VERTICAL Condition FCC PART 15C 3m HF ANT-201764-91200 VERTICAL
T Auto 000, Auto
105.3) 105.3)
936 93|
a19) 819
702| 702|
585 FCEPART 15C (AVGY 585

FOCIPART 15C (AVG)

Y I

234)
1.1] 17|
310 2320, 2340, 2360, 2380. 2400. 2420, 244 000 300 1500, 1700  1900.  2100. 2300  2500. 2700
Frequency (MHz) Frequency (MHz)
site + e30H03-kS site e30H03-KS
Condition ¢ FCC PART 15C (AVG) 3m HF ANT-201704-3120D VERTICAL Condition + FCC PART 15C (AVG) 3m W ANT-201764-9126D VERTICAL
+ RBW:1000.000KHz VEW:1.000KHZ SWT:Auto

REW:1000.000KHz VBW:1.000KHZ SWT:Auto

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - R

1 Vertical Fundamental

FCC PART 15C

32 et

584 %
T s T ——
a5
384
24
1]
0 7850, 7a0. 70, 740, %0, E:
Frequency (MHz)
site :
Conait { FCC PART 15 3n HE ANT-201764-51260 VERTICAL
2 o iAut
1053

a9
702
585

FOC PART 15C (AVG)
638 R e —
354
234)
1.1]
440 2450, 2460. 2470, 2480, 2490, 2
Frequency (MHz)
site e3H03-KS
Condition ¢ FCC PART 15C

(AVG) 3n HE ANT-261704-91200 VERTICAL
+ RBW:1000.000KHz VEW:1.000KHZ SWT:Auto

Avg. Left Blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH11 2462MHz

1 Horizontal Fundamental

1
93| 93|
819 819

FCC PART 15C

FCC PART 15C
702 6aE 702| 6aE
T
e

sus) sus|
it
463 68 e RIS
384 384
24 234
1] 1]
0 7850, 7a0. 70, 740, %0, E: 000 1300 100 700 1900 2100 7300 2600 2700,
Frequency (MHz) Frequency (MHz)
Conaition + FCC PART 15C 3m HF ANT-201704-5120D HORIZONTAL Congition FCC PART 15C 3m HF ANT-201704-9126D HORIZONTAL
A At e, AT At
1053 1053
93| 93|
s19) o19|
702 702
585 FOC PART 15C (AVGY, 585 FCC/PART 15C (AVG]]
5] 163
384 38
24 234
1] 1]
0 7450, 750, 70, 740, 750, E: 000 100 100 700 1900 7100 2300 2500 2700,
Frequency (MHz) Frequency (MHz)
site : o3cHo3-ks site o3cHo3-ks
Conaition { FCC PART 15C (AVG) 38 HE ANT-201704-51200 HORIZONTAL Conaition  FCC PART 15C (AVG) 3n HE ANT-201704-51200 HORIZONTAL
- RBM:1000.000KHz VBH:1.000KHz SHT:Auto

REW:1000.000KHz VBW:1.000KHZ SWT:Auto

Avg.

SPORTON INTERNATIONAL INC. Page Number 1 C1-24 of 44
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1053 1053
93] 93]
819 819
FCC PART 15¢ fCC pART 15¢,
702) M NMW 4 o 702) oat
3
o
sagf™ MW%W 4
46.8 6.8, 2
354 351
234 234
13| 3|
a0 250, 2460, 270, 2480, 7450, 7 000 T00. 4500 4700 1e00 700 2300 2500, Z700.
Frequency (MHz) Frequency (MHz)
Conaition © FCC PART 15C 3m HF ANT-201764-9126D VERTICAL Congition FCC PART 15C 3m HF ANT-201704-9126D VERTICAL
T Auto 000 huto
1053 1053
93] 93]
819 a19)
702 702
585 FOC PART 15C (AVG) 585 FCCIPART 15C (VG)
463 468
354 354
234 234
| 3|
7y 250, 2460, 270, 2480, 790 7 000 00 4500 4700 1e00. 700 2300 2500, Z700.
Frequency (MHz) Frequency (MHz)
site  e3cH03-k5 site o3c03-ks
Concition § FEC PART 15C (AVG) 3n HE ANT-201704-9120D VERTICAL Consition § FCC PART 15C (AVG) 3n HE ANT-201704-5120 VERTICAL
- RBM:1000.000KHz VBH:1.000KHz SHT:Auto RBW:1000. 000KHz V:1.000KHz SHT Auto

SPORTON INTERNATIONAL INC. Page Number 1 C1-25 of 44
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saronas. FCC RF Test Report

Report No

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - L

Horizontal

Fundamental

1053 1053
935 93|
s19) 819
FCC PART 15C FCC PART 15
702 /V/J s 702 a
585 A 585
45_3MWMW;MLWM s .
354 354
234) 234)
17, 7]
310 2320, 240, 2360, 2400, 220, 240 000 300 1500 1700, 1900, X 2600 2700, 3000
Frequency (MHz) Frequency (MiHz)
site site
Condition + FCC PART 15C 3n HE ANT-201704-91200 HORTZONTAL Conditi FCC PART 15C 3n HE ANT-201704-91200 HORTZONTAL
 REW:1000.000KHE VEW:3000.000KHz SWT :Auto REN:1000. 000Kz VBW:3000.000KHz SHT :Auto
105.3 1053
935 935
819 819
702 702)
585 FCC PART 15C (AVG) 585

FCCIPART 15C (AVG)

oo “.swwaJ \

310 2320, 2340,

Avg.

Conaition + FCC PART 15C (AVG) 3
W

354
234)
|
2400. 2420, 2440 000 1300 1500 1700, 1800, ) 2500 2700, 0
Frequency (MHz)
site
201704-9120D HORIZONTAL Condition FCC PART 15C (AVG) 3n HE ANT-203
SuT:auto

060KHz VBH:3.000KHz SW

1764-5120D HORTZONTAL
T:Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C1-26 of 44
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - R

1 Horizontal Fundamental

FCC PART 15C

1
gttt o]

440 2450, 2460. 2480, 2490, %

2470,
Frequency (MHz)

Conaition + FCC PART 15C 3m HF ANT-201704-5120D HORIZONTAL
T Auto

Peak Left Blank

105,

93|

819

702

585 FOC PART 15C (AVG)
638 S ——

354

234)

1.1]

440 2450, 2460. 2470, 2480, 2490, 2
Frequency (MHz)
site e3H03-KS
Condition + FCC PART 15C (AVG) 3m HF ANT-201764-91260 HORTZONTAL
+ RBW:1000.000KHz VEW:3.000KHZ SWT:Auto

Avg. Left Blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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1053 1053
|
93 93
819 819
Fo PART 15¢ FcC pART 15c|
70.2| 64k 702 6dE
1
585 585
463 L L A e
351 351
234 24
| |
3102520, 7340, 360, 2380, 2400 22, 24 000 T30 500 1700 1900 2100 2300 200, 2700,
Frequency (HHz) Frequency (HHz)
Condition : FCC PART 15C 3m HF ANT-201764-8120D VERTICAL Condition FCC PART 15C 3m HF ANT-201764-91200 VERTICAL
T uto 000, Auto
1053 1053
93 93] 5
e R
819 819
702 702
sS85 FCC PART 15C (AVG) 585 FCC|PART 15C (AVG)
7 ;
354 35,4
234 234
| |
310 2520, 740, 360, 2380 2400 2420 204 000 300, 1500 1700 1900 2100 2300 200, 2700,
Frequency (HHz) Frequency (HHz)
site : 0301035 site oscHo3-Ks
Conaition § FCC PART 15C (AVG) 3m HE ANT-201704-9120D VERTICAL Concition § FCC PART 15C (AVG) 3m HE ANT-201704-91200 VERTICAL
 ROM:1000.000KHz VEW:3.000KH: SWT :Auto REW:1000.000KHz VBW:3 000Kz SHT1Auto

SPORTON INTERNATIONAL INC. Page Number 1 C1-28 of 44
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - R

1 Vertical Fundamental

FCC PART 15C

.
N sttt

440 2450, 2460. 2480, 2490, %

2470,
Frequency (MHz)

Conaition © FCC PART 15C 3m HF ANT-201764-9126D VERTICAL
2 SWT tAuto

Peak Left blank

105,

93|

819

702

585 FOC PART 15C (AVG)
463 +

.

354

234)

1.1]

440 2450, 2460. 2470, 2480, 2490, 2
Frequency (MHz)
site e3H03-KS
Condition + FCC PART 15C (AVG) 3m HF ANT-201764-9126D VERTICAL
+ RBW:1000.000KHz VEW:3.000KHZ SWT:Auto

Avg. Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - L

1 Horizontal Fundamental

s s
o o
e e
702 / 64 702 648
585 T 58.5| j \%,,
,G_EWWWWMMW o ., " et
- w1
- »
d .
T N ST T
Frequency (MHz) Frequency (MHz)
Conaition © FCC PART 15C 3m HF ANT-201764-91200 HORIZONTAL Congition FCC PART 15C 3m HF ANT-201764-9126D HORIZONTAL
o o Tz o
Peak
sy s
o o
o wd
- nd
sS85 FCC PART 15C (AVG) 585

FOCIPART 15C (AVG)

354 | B ey p

354

234) 234)

1.1] 17|

310 2320, 2340, 2360, 2380. 2400. 2420, 244 000 300 1500, 1700 1900 2100.  2300.  2500. 2700
Frequency (MHz) Frequency (MHz)
site + e30H03-kS site e30H03-KS
Condition ¢ FCC PART 15C (AVG) 3m HF ANT-201764-91200 HORIZONTAL Condition + FCC PART 15C (AVG) 3m HF ANT-201764-91260 HORTZONTAL
+ RBW:1000.000KHz VEW:3.000KHZ SWT:Auto

RBW:1000.000KHZ VBW:3.000KHZ SWT:Auto

Avg.

SPORTON INTERNATIONAL INC. Page Number : C1-30 of 44
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - R

1 Horizontal Fundamental

FCC PART 15C

440 2450, 2460. 2480, 2490, %

2470,
Frequency (MHz)

Conaition + FCC PART 15C 3m HF ANT-201704-5120D HORIZONTAL
T Auto

Peak Left blank

a9
702

585 \\‘,m‘ FOC PART 15C (AVG)

468 e
354

24

7|

440 2450, 2450, 2470 2430, 2490 2
Frequency (MHz)
site e3cH03-Ks
Condition : FCC PART 15C (AVG) 3m HF ANT-201704-91200 HORIZONTAL
+ REW:1000.066KHz VBW:3.000KHz SHT:Auto

Avg. Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - L

1 Vertical Fundamental

e P
70.2| 64k 702 6dE
. S
Frequency (MHz) Frequency (MHz)
Conaition © FCC PART 15C 3m HF ANT-201764-9126D VERTICAL Congition FCC PART 15C 3m HF ANT-201704-9126D VERTICAL
Peak
sS85 FCC PART 15C (AVG) 585

FOCIPART 15C (AVG)

B I

354
234) 234)
1.1] 17|
310 2320, 2340, 2360, 2380. 2400. 2420, 244 000 300 1500, 1700 1900 2100.  2300.  2500.  2700.
Frequency (MHz) Frequency (MHz)
site + e30H03-kS site e30H03-KS
Condition ¢ FCC PART 15C (AVG) 3m HF ANT-201704-3120D VERTICAL Condition + FCC PART 15C (AVG) 3m W ANT-201764-9126D VERTICAL

+ RBW:1000.000KHz VEW:3.000KHZ SWT:Auto RBW:1000.000KHZ VBW:3.000KHZ SWT:Auto

Avg.

SPORTON INTERNATIONAL INC. Page Number 1 C1-32 of 44
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Report No. : FR732858C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - R

Horizontal

Fundamental

FCC PART 15C

1

Peak

2460. 2480, 2490, %

2470,
Frequency (MHz)

© FCC PART 15C 3m HF ANT-201764-9126D VERTICAL
2 SWT tAuto

Left blank

702
585 FOC PART 15C (AVG)

Avg.

468 e
354

24

7|

440 2450, 2450, 2470 2430, 2490 2
Frequency (MHz)
site e3cH03-Ks
Condition : FCC PART 15C (AVG) 3m HF ANT-201704-91260 VERTICAL
+ RBW:1000.000KHz VEW:3.000KHZ SWT:Auto

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO9 2452MHz - L

1 Horizontal Fundamental

105.3) 105.3)
936 93|
a1 819
FC PARF 15C! FCCPART 15
702 6aE 702| 6aE
585 585
B
T
46 B e
354 354
24 24
7] 7|
310 2320, 2340, 2360, 2380, 2400, 22, 24 000 300 1500 4700, 1900, 2100. 2300 2500 2700,
Frequency (MHz) Frequency (MHz)
Condition + FCC PART 15C 3m HF ANT-201764-8126D HORIZONTAL Condition FCC PART 15C 3m HF ANT-201764-120D HORIZONTAL
T Auto 000, WT:Auto
105.3) 105.3)
936 93|

¥ 19|
702 702
585 FCC PART 15¢ (AVG) 585 FOCIPART 15C (AVG)

E e R E

234) 234)
1.1] 17|
310 2320, 2340, 2360, 2380. 2400. 2420, 244 000 300 1500, 1700 1900 2100.  2300.  2500. 2700
Frequency (MHz) Frequency (MHz)
site + e30H03-kS site e30H03-KS
Condition ¢ FCC PART 15C (AVG) 3m HF ANT-201764-91200 HORIZONTAL Condition + FCC PART 15C (AVG) 3m HF ANT-201764-91260 HORTZONTAL
+ RBW:1000.000KHz VEW:3.000KHZ SWT:Auto

RBW:1000.000KHZ VBW:3.000KHZ SWT:Auto

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO9 2452MHz - R

1 Horizontal Fundamental

FCC PART 15C

|

440 2450, 2460. 2480, 2490, %

2470,
Frequency (MHz)

Conaition + FCC PART 15C 3m HF ANT-201704-5120D HORIZONTAL
T Auto

Peak Left blank

L I VAN S
702
585 FOC PART 15C (AVG)

168 =]

354

234)

1.1]

440 2450, 2460. 2470, 2480, 2490, 2
Frequency (MHz)
site e3H03-KS
Condition + FCC PART 15C (AVG) 3m HF ANT-201764-91260 HORTZONTAL
+ RBW:1000.000KHz VEW:3.000KHZ SWT:Auto

Avg. Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO9 2452MHz - L

1 Vertical Fundamental

93| i
819 819
FCC PART 15

FCC PART 15C
702 702| 6aE
585 585
46 Rl e e
354 354
24 24
7] 7|
310 2320, 2340, 2360, 2380, 2400, 22, 24 000 300 1500 4700, 1900, 2100. 2300 2500 2700,
Frequency (MHz) Frequency (MHz)
Condition : FCC PART 15C 3m HF ANT-201764-8120D VERTICAL Condition FCC PART 15C 3m HF ANT-201764-91200 VERTICAL
T Auto 000, Auto
105.3) 105.3)
936 93|
a19) 819
702| 702|
585 FCC PART 15 (AV6) 585 FCCPART 15C (AVGY
468 T 463
354 34
24 234
7| 3|
310 2320, 2340, 2360 2340, 2400, 2420, 244 000 300, 1500 4700, 1900 2100. 2300 2500 2700,
Frequency (MHz) Frequency (MHz)
site + 03CHo3-KS site o3cH03-Ks
Condition : FCC PART 15C (AVG) 3m HF ANT-201704-91260 VERTICAL Conaition + FCC PART 15C (AVG) 3m W ANT-201764-9126D VERTICAL
+ REW:1000.066KHz VBW:3.000KHz SHT:Auto

RBW:1000.000KHZ VBW:3.000KHZ SWT:Auto

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO9 2452MHz - R

1 Vertical Fundamental

FCC PART 15C

440 2450, 2460. 2480, 2490, %

2470,
Frequency (MHz)

Conaition © FCC PART 15C 3m HF ANT-201764-9126D VERTICAL
2 SWT tAuto

Peak Left blank

FOC PART 15C (AVG)

440 2450, 2460.

2470, 2480, 2490, 2
Frequency (MHz)

e3H03-KS
ition + FCC PART 15C (AVG) 3m HF ANT-201764-9126D VERTICAL
+ RBW:1000.000KHz VEW:3.000KHZ SWT:Auto

Avg. Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

1 Horizontal Vertical

1053 1053
93| 93|
819 819
FCC PART 15C FCC PART 15C
702 - 702
585 FCCPART 15C (AVG) 585 FCC PART 15C (AVG)
63 1 6.3 1
354 354
234) 234)
17| 1|
00 6000 8000 10000. 12000. 14000, 16000. 18000. 20000 22000. 25000 000 6000 8000 10000. 12000. 14000 16000. 18000. 20000 22000. 25000
Frequency (MHz) Frequency (MHz)
site site
Condition + FCC PART 15C 3m HF ANT-201704-9126D HORTZONTAL Conditi
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto

FCC PART 15C 3m HF ANT-201704-9126D VERTICAL
RBW: 1000.000KHz VEW:3000.000KHz SWT :Auto

Peak

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

1 Horizontal Vertical

10531 1053
93| 93|
819 819
FCC PART 15C FCC PART 15C
702 E 702 dE
585 FCC PART 15C (AVG) 585 FCC PART 15C (AVG)
2 2
463 3 s3] 3
354 354
24 234
1.7] 1.7]
5000 8000 10000. 12000. 14000 16000. 18000. 20000. 22000. 2 000 6000 8000 10000. 12000. 14000 16000. 18000. 20000 22000. 2
Frequency (MHz) Frequency (MHz)
site : 830H83-KS site
Conaition + FCC PART 15C 3m HE ANT-201764-91260 HORIZONTAL Condition FCC PART 15C 3m HE ANT-261704-91200 VERTICAL
T Auto 0co. WT:Auto

Peak

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

1 Horizontal Vertical

10531 1053
93| 93|
819 819
FCC PART 15C FCC PART 15C
702 E 702 dE
585 FCC PART 15C (AVG) 585 FCC PART 15C (AVG)
2 2
463 3 s3] 7
354 354
24 234
1.7] 1.7]
5000 8000 10000. 12000. 14000 16000. 18000. 20000. 22000. 2 000 6000 8000 10000. 12000. 14000 16000. 18000. 20000 22000. 2
Frequency (MHz) Frequency (MHz)
site : 830H83-KS site
Conaition + FCC PART 15C 3m HE ANT-201764-91260 HORIZONTAL Condition FCC PART 15C 3m HE ANT-261704-91200 VERTICAL
T Auto 0co. WT:Auto

Peak

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CHO1 2412MHz

1 Horizontal Vertical

1053 1053
93| 93|
819 819
FCC PART 15C FCC PART 15C
702 - 702
585 FCCPART 15C (AVG) 585 FCC PART 15C (AVG)
6.2 T 6.5 =
354 354
234) 234)
17| 1|
00 6000 8000 10000. 12000. 14000, 16000. 18000. 20000 22000. 25000 000 6000 8000 10000. 12000. 14000 16000. 18000. 20000 22000. 25000
Frequency (MHz) Frequency (MHz)
site site
Condition + FCC PART 15C 3m HF ANT-201704-9126D HORTZONTAL Conditi
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto

FCC PART 15C 3m HF ANT-201704-9126D VERTICAL
RBW: 1000.000KHz VEW:3000.000KHz SWT :Auto

Peak

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CHO6 2437MHz

1 Horizontal Vertical

10531 1053
93| 93|
819 819
FCC PART 15C FCC PART 15C
702 E 702 dE
585 FCC PART 15C (AVG) 585 FCC PART 15C (AVG)
2 2
463 3 s3] 7
354 354
24 234
1.7] 1.7]
5000 8000 10000. 12000. 14000 16000. 18000. 20000. 22000. 2 000 6000 8000 10000. 12000. 14000 16000. 18000. 20000 22000. 2
Frequency (MHz) Frequency (MHz)
site : 830H83-KS site
Conaition + FCC PART 15C 3m HE ANT-201764-91260 HORIZONTAL Condition FCC PART 15C 3m HE ANT-261704-91200 VERTICAL
T Auto 0co. WT:Auto

Peak

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CH11 2462MHz

1 Horizontal Vertical

10531 1053
93| 93|
819 819
FCC PART 15C FCC PART 15C
702 E 702 dE
585 FCC PART 15C (AVG) 585 FCC PART 15C (AVG)
2 2
463 T s3] 7
354 354
24 234
1.7] 1.7]
5000 8000 10000. 12000. 14000 16000. 18000. 20000. 22000. 2 000 6000 8000 10000. 12000. 14000 16000. 18000. 20000 22000. 2
Frequency (MHz) Frequency (MHz)
site : 830H83-KS site
Conaition + FCC PART 15C 3m HE ANT-201764-91260 HORIZONTAL Condition FCC PART 15C 3m HE ANT-261704-91200 VERTICAL
T Auto 0co. WT:Auto

Peak

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C1-43 of 44
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Report No. : FR732858C

Emission below 1GHz

2.4GHz WIFI 802.11n HT20 (LF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11n HT20 LF

Horizontal

Vertical

FCC PART 15C

100 200 300,

naition : FcC
2

QP/
Peak

200, 700,

500. 600,
Frequency (MHz)

PART 15C 3n LF ANT 605 201764 HORTZONTAL
BM: 100. 000KHz VEH: 300.000KHz SWT:Auto

FCG PART 15C
i

00—

T T T

23 H
30.0| 3
108

oo

200 700 0. %00 1000

500. 600,
Frequency (MHz)
FCC PART 15C 3n LF ANT 603 201704 VERTICAL
RBW: 160.000KHZ VEW:300.000KHz SWT:Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C1-44 of 44
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH11 2462MHz

2 Horizontal Fundamental

1053 1053
1
935 SN 93|
s19) 819
FCC PART 15C FCC PART 15
702| //JM % 5l 702| a
8.5 re " QM 58.5|
rtaini s | b i
463 463
354 354
234) 234)
17, 1]
440 250, 2460, 210, 250, 2490, 2500 000 300 1500 1700, 1900 2100 Z300. 2500, 2700. 3000
Frequency (MHz) Frequency (MHz)
site : 030 sit
Conaiti + FCC PART 15C 3n HE ANT-201704-91200 HORTZONTAL Conditi FCC PART 15C 3n HE ANT-201704-91200 HORTZONTAL
 REW:1000.000KHE VEW:3000.000KHz SWT :Auto REN:1000. 000Kz VBW:3000.000KHz SHT :Auto
105.3 1053
935

819 819
702 702
585 FCC PART 15 (AVG) 585

FCCIPART 15C (AVG)
AE.E/-//

T 463
R — et
354 F e A E—
234) 234)
7| 7|
440 2450, 2a60. 2470, 2a80. 2490, 2500 000 300, 1500 1700 1900 2100. 2300 2500 2700, 0
Frequency (MHz) Frequency (MHz)
site + 03CH03-KS sit
Congition + FCC PART 15C (AVG) 3m HF ANT-201704-9126D HORIZONTAL Condition FCC PART 15C (AVG) 3m HE ANT-201704-9120D HORIZONTAL
VBH:1.000KHz SHT:Auto 000Ktz VBH:1.000KHz SWT :Auto

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C2-10f3
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WIFI 2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT 802.11n HT20 CH11 2462MHz

2 Vertical Fundamental

FCC PART 15C

702 MW A 702|
o
sasfitree ,\W“w%1 509
tairhidaiod

FCC PART 15C

463 = 53] AR Ry AT
384 384
24 234
1] 1]
0 7850, 7a0. 70, 740, %0, E: 000 1300 100 700 1900 2100 2300 2600 2700,
Frequency (MHz) Frequency (MHz)
Conaition © FCC PART 15C 3m HF ANT-201764-9126D VERTICAL Congition FCC PART 15C 3m HF ANT-201704-9126D VERTICAL
A Auto e, Ruto
1053 1053
93| 93| .
s19) o19|
702 702
585 FOC PART 15C (AVGY, 585 FCC/PART 15C (AVG]]
46.3/ T 46.8
384 Y N O A S S
24 234
1] 1]
0 7450, 750, 70, 740, 750, E: 000 100 100 700 1900 7100 200 2600 2700,
Frequency (MHz) Frequency (MHz)
site : o3cHo3-ks site o3cHo3-ks
Conaition { FCC PART 15C (AVG) 38 HE ANT-201704-91260 VERTICAL Conaition § FCCPART 15C (AVG) 3 HE ANT-201704-5126 VERTICAL

+ RBW:1000.000KHz VEW:1.000KHZ SWT:Auto REW:1000.000KHz VBW:1.000KHZ SWT:Auto

Avg.

SPORTON INTERNATIONAL INC. Page Number 1 C2-20f3
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CH11 2462MHz

2 Horizontal Vertical

1053 1053

a5 o34

o) o)

rec parrj15c rcc pns 5

2 « 2

585 FCC PART 15C (AVG) 585 T T FCC PART 15C (AVG)

2

snsf— o8 0

354 351

24 224

7] "

G0 G000 @000, 70000, 7200074000 7000 8060 70000, 72000 25000 900 G000 5000, 70000 12000 1400016000, 18000, 70000, 72000, 75000
Frequency (MHz) Frequency (MHz)
site site
Consition  FCC a1 15C 3n e aNT-201708-91200 HORTZONTAL Concits
| R 1000. 000K V3000000 o1 Aua

FCC PART 15C 3m HF ANT-201704-9126D VERTICAL
RBW: 1000.000KHz VEW:3000.000KHz SWT :Auto

Peak

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C2-30f3
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

105.3) 1053
1
93| 03|
819 a19)
Fec paRT 15 FCCPART 15C
702 a 702
55| ses|
3 o | IR
. A0B b et i
364 364
234 234
] ]
310 2320, 7340, 7360, 738 7400, 742, w0 %00 TS0 100 700 1900 7100 200 2600 2700, 3000
Frequency (MHz) Frequency (MHz)
site : o3cHe: site
Condition  FCC PART 15 3n HE ANT-201704-91260 HORIZONTAL Conaiti FCC PART 15C 3 HE ANT-201704-91200 HORIZONTAL
 RBU:1000.060KHz VBH:3000-000KH: SHT:Auto RBi:1000.606KH: VBM:3606.000KHz SHT:AUo
105.3) 1053
93| 03|
819 e a19)
702 702
585 FCC PART 15C (AVG) 585 FCCIPART 15C (AVG),
163 163
1
384 384
24 24
Pr ]
310 2320, 7340, 7360, 7380, 7400, 7420, 740 %00 TS0 se0. 700 100 7100 200 2800 2700, 3000
Frequency (MHz) Frequency (MHz)
site  e3cH03-k5 site
Condition © FCC PART 15C (AVG) 3m HF ANT-2017@4-9128D HORIZONTAL Condition FCC PART 15C (AVG) 3m HF ANT-2017@4-9126D HORIZONTAL
o6z VBI:6.616KH: SUT-Auto OpoKiz VBI:6.6160KH: SuT Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C3-10of 23
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1053 1053
93| 93|
s19) o19|
. PART 15¢ fcc part 15c
70.2| 6dE 702 6dE
505 . 50
bt eseneeipran
: 46 s
384 384
24 234
1] 1]
310 2320, 7340, 760, 7380, 7a00. 7. 7 000 001500 700 1000 700 2300 2600  Z100.
Frequency (MHz) Frequency (MHz)
Conaition © FCC PART 15C 3m HF ANT-201764-9126D VERTICAL Congition FCC PART 15C 3m HF ANT-201704-9126D VERTICAL
A Auto e, Ruto
1053 1053
93| 93|
s19) o19|
702 702
585 O PAN TECAVG) 585 FCCIPART T5C (AVG)
5| = 163
354 e
24 234
1] 1]
310 2320, 7540, 7360, 7380, 7400, 7. 70 000 001500 700 1900 700 2300 2500  Z100.
Frequency (MHz) Frequency (MHz)
site : o3cHo3-ks site o3cHo3-ks
Conaition { FCC PART 15C (AVG) 38 HF ANT-201704-91260 VERTICAL Conaition § FCC PART 15C (AVG) 3n HE ANT-201704-5120D VERTICAL
- RBM:1000.000KHz VBH:6.010K0Hz SHTAuto RBW:1000. 000Kz VOH:0.010KHz SHT Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 C3-2 0of 23
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

1+2 Horizontal Fundamental

s s
o o
e v v
70.2| 6aF 702 648
/ i ———
o P hubgsbianptod
. s
i ad
w w
TP AT AT B — B
Frequency (MHz) Frequency (MHz)
Conaition © FCC PART 15C 3m HF ANT-201764-91200 HORIZONTAL Congition FCC PART 15C 3m HF ANT-201764-9126D HORIZONTAL
R oo i
Peak
sy s
o o
o

19|
702 702
585 FCC PARY 15C (AVG) 585

638 6.5
1
354 354

FOCIPART 15C (AVG)

234) 234)
1.1] 17|
310 2320, 2340, 2360, 2380. 2400. 2420, 244 000 300 1500, 1700 1900 2100.  2300.  2500. 2700
Frequency (MHz) Frequency (MHz)
site + e30H03-kS site e30H03-KS
Condition © FCC PART 15C (AVG) 3m HF ANT-201764-91200 HORIZONTAL Condition + FCC PART 15C (AVG) 3m HF ANT-201764-91260 HORTZONTAL
+ RBW:1000.000KHz VEW:0.010KHZ SWT:Auto

REW: 1000.000KHZ VBW:0.016KHZ SWT:Auto

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C3-30f 23
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - R

1+2 Horizontal Fundamental

FCC PART 15C

440 2450, 2460. 2480, 2490, %

2470,
Frequency (MHz)

Conaition + FCC PART 15C 3m HF ANT-201704-5120D HORIZONTAL
T Auto

Peak Left blank

FOC PART 15C (AVG)

440 2450, 2460.

2470, 2480, 2490, 2
Frequency (MHz)

e3H03-KS
ition + FCC PART 15C (AVG) 3m HF ANT-201764-9120 HORTZONTAL
+ RBW:1000.000KHz VEW:0.010KHZ SWT:Auto

Avg. Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 C3-4 of 23
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

1+2 Vertical Fundamental

93| 93|
819 819
P PART 15C,

fCC pART 15¢,
702 703 sas
505 50
. ettt | St
A A
354 351
234 234
13| 3|
510 2520, 7540, 7560, 7580 2400 220 224 000 T00. 4500 4700 1e00 700  Z300. 2600, Z700.
Frequency (MHz) Frequency (MHz)
Conaition © FCC PART 15C 3m HF ANT-201764-9126D VERTICAL Congition FCC PART 15C 3m HF ANT-201704-9126D VERTICAL
T Auto 000 huto
1053 1053
93] 93]
819 a19)
702 702
585 FCC PRRT 15C (AVGY, 585 FCC/PART 15C (AVG]]
463 468
1
354 354
234 234
| 3|
7310 2520, 7540, 560, 7560 740 220 224 000 00 4500 4700 1e00 700 2300 2600, Z700.
Frequency (MHz) Frequency (MHz)
site  e3cH03-k5 site o3c03-ks
Concition § FEC PART 15C (AVG) 3n HE ANT-201704-9120D VERTICAL Consition § FCC PART 15C (AVG) 3n HE ANT-201704-5120D VERTICAL
 REM£1000.000KHz VEM:0.010KHz SWT:Auto

REW: 1000.000KHZ VBW:0.016KHZ SWT:Auto

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C3-50f 23



s=amranas. FCC RF Test Report Report No. : FR732858C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - R

1+2 Vertical Fundamental

rec AT 15¢
3 Yo .
503 MM""W«M

by

440 2450, 2460. 2480, 2490, %

2470,
Frequency (MHz)

Conaition © FCC PART 15C 3m HF ANT-201764-9126D VERTICAL
2 SWT tAuto

Peak Left Blank

FOC PART 15C (AVG)

440 2450, 2460.

2470, 2480, 2490, 2
Frequency (MHz)

e3H03-KS
ition + FCC PART 15C (AVG) 3m HF ANT-201764-9126D VERTICAL
+ RBW:1000.000KHz VEW:0.010KHZ SWT:Auto

Avg. Left Blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C3-6 of 23
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH11 2462MHz

1053 1053
93] 93]
81.9| /-/_‘ 81.9|
FCC PART 15¢ fCC pART 15¢,
702 J,/M v oas 703 sas
Y
503 1 585
fater
bt Moo
464 s T eT———— =
354 351
234 234
13| 3|
a0 250, 2460, 270, 2480, 7450, 7 000 T00. 4500 4700 1e00 700  Z300. 2500, Z700.
Frequency (WHz) Frequency (MHz)
Conaition + FCC PART 15C 3m HF ANT-201704-5120D HORIZONTAL Congition FCC PART 15C 3m HF ANT-201704-9126D HORIZONTAL
T Auto 000 AT Auto
1053 1053
93] 93]
1
81.9| WSS 81.9|
702 702
585 FOC PART 15C (AVGY, 585 FCC/PART 15C (AVG]]
463 T 468
354 354
234 234
| 3|
7y 250, 2460, 270, 2480, 790 7 000 00 4500 4700 1e00 700 2300 2500, Z700.
Frequency (MHz) Frequency (M)
site  e3cH03-k5 site o3c03-ks
Conaition § FEC PART 15C (AVG) 3n HE ANT-201764-51200 HORIZONTAL Consition © FCC PART 15C (AVG) 3n HF ANT-201764-51200 HORTZONTAL
 REM£1000.000KHz VEM:0.010KHz SWT:Auto RBH:1000. 000K VBW:0.010KHz SHT1Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 C3-7 of 23
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WIFI 2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT 802.11n HT20 CH11 2462MHz

1+2 Vertical Fundamental

SR—

93| 93|

819 819
FCC PART 15C

FoC PART 15C
1n.z 702) Gas
58, 5 Mmdwm 585

463 B e E e K e

351 351

234 234)

17, 17

440 2450, 000 300 1500 4700, 1900 2100. 2300 2500 2700,
Freauency i) Frequency (MHz)
Condition : FCC PART 15C 3m HF ANT-201764-8120D VERTICAL Condition FCC PART 15C 3m HF ANT-201764-91200 VERTICAL
T Auto 000, Auto
105.3) 105.3)
936 93| 1
st
019 ”\ o1
702| 702|
585 FOC PART 15C (AVGY 585 FCCPART 15C (AVGY
T .
164 463
354 3B
24 234
7| 3|
440 2450, 2450, 2470 2430, 2490 2 000 300, 1500 4700, 1900 2100. 2300 2500 2700,
Frequency (MHz) Frequency (MHz)
site + 03CHo3-KS site o3cH03-Ks
Condition : FCC PART 15C (AVG) 3m HF ANT-201704-91260 VERTICAL Conaition + FCC PART 15C (AVG) 3m HF ANT-201704-9126D VERTICAL
+ REW:100.066KHz VBW:0.610KHz SWT:Aut

REW: 1000.000KHZ VBW:0.016KHZ SWT:Auto

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C3-8 of 23
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - L

1+2 Horizontal Fundamental

1053) 1053)
a2 526
o1 s1s)
Fec paRT 15¢ rec part 15
703 s 703 a
sas sas
|
g 168]; ceudpon
354 354
234 24
a1 a1
510 7520, 540, 7560, 7560, 7400 745 7440 Gt oo TS 1en  eon  2io B0 260 700 3000
Frequency (MHz) Frequency (MHz)
site o sit
Conaition | REC baRT 15C 3n HE ANT-201704-51200 HORTZONTAL Conit PeC bART 15C 3 HE ANT-261704-51200 HORTZONTAL
o 1000.ooakin Vi 3000.0oohz ST :huto R 1000. 500K VR 3000-000K0: ST :huto
1053 1053)
029 s34

819
702 702
585 FCC PART 15C (AVG) 585 FCCIPART 15C (AVG)

‘ o i

At
234) 234)
1| |
310 2320, 2340, 2360, 2380, 2400. 2420, 2440 000 300 1500, 1700 1900, 2100. 2300  2500. 2700, 0
Frequency (MHz) Frequency (MHz)
site + 930H03-KS site
Conaition + FCC PART 15C (AVG) 3m HF ANT-201764-9126D HORIZONTAL Condition FCC PART 15C (AVG) 3m HF ANT-201704-9120D HORIZONTAL
VB:3.000KHz SWT:Auto 060KH: VBH:3.000KHz SWT:Auto

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 C3-9 of 23
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - R

1+2 Horizontal Fundamental

FCC PART 15C

702
585
B

440 2450, 2460. 2480, 2490, %

2470,
Frequency (MHz)

Conaition + FCC PART 15C 3m HF ANT-201704-5120D HORIZONTAL
T Auto

Peak Left Blank

105,

93|

19|

702

585 FOC PART 15C (AVG)
638 e

T

354

234)

1.1]

440 2450, 2460. 2470, 2480, 2490, 2
Frequency (MHz)
site e3H03-KS
Condition + FCC PART 15C (AVG) 3m HF ANT-201764-91260 HORTZONTAL
+ RBW:1000.000KHz VEW:3.000KHZ SWT:Auto

Avg. Left Blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C3-10 of 23
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - L

1+2 Vertical Fundamental

1053 1053
93| 93|
819 819

FCC PART 15C
702 6aE

FCC PART 15C

702|
585 i 585
) A b antabtes

6.2 Dt S

354 354
24 24
7] 7|
310 2320, 2340, 2360, 2380, 2400, 22, 24 000 300 1500 4700, 1900 2100. 2300  2500. 2700,
Frequency (MHz) Frequency (MHz)
Condition : FCC PART 15C 3m HF ANT-201764-8120D VERTICAL Condition FCC PART 15C 3m HF ANT-201764-91200 VERTICAL
T Auto 000, Auto
105.3) 105.3)
936 93|

a19) m

19|
702 702
585 FCC PART 15C (AVG) 585

S e T
354 | S Eauam

FOCIPART 15C (AVG)

354

234) 234)

1.1] 17|

310 2320, 2340, 2360, 2380. 2400. 2420, 244 000 300 1500, 1700 1900 2100. 2300  2500. 2700
Frequency (MHz) Frequency (MHz)
site + e30H03-kS site e30H03-KS
Condition ¢ FCC PART 15C (AVG) 3m HF ANT-201704-3120D VERTICAL Condition + FCC PART 15C (AVG) 3m W ANT-201764-9126D VERTICAL
+ RBW:1000.000KHz VEW:3.000KHZ SWT:Auto

RBW:1000.000KHZ VBW:3.000KHZ SWT:Auto

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C3-11 of 23
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - R

1+2 Vertical Fundamental

FCC PART 15C

T

440 2450, 2460. 2480, 490, %

2470,
Frequency (MHz)

Conaition © FCC PART 15C 3m HF ANT-201764-9126D VERTICAL
2 SWT tAuto

Peak Left blank

105,
93|
819
702
585 FOC PART 15C (AVG)
a—
638 ———— 5
354
234)
1.1]
440 2450, 2460. 2470, 2480, 2490, 2
Frequency (MHz)
site e3H03-KS
Condition + FCC PART 15C (AVG) 3m HF ANT-201764-9126D VERTICAL
+ RBW:1000.000KHz VEW:3.000KHZ SWT:Auto

Avg. Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C3-12 of 23
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - L

1+2 Horizontal Fundamental

1053 1053
935 935
819 813
FCC PART 15¢ FoC PART 15C
702 oot 702 oat
505 505
T ke 46| B
eSS SRS
354 354
234 234
1] 1]
310 2520, 40, 560, 580, 2400, 220, 224 900 300, 1500 1700, 1900 7100 7300 7500 2700,
Frequency (MHz) Frequency (MH)
Conaition + FCC PART 15C 3m HF ANT-201704-5120D HORIZONTAL Congition FCC PART 15C 3m HF ANT-201704-9126D HORIZONTAL
MTiAuto 00, MTAuto
1053 1053
935 935

19|
702 702
585 C PART15C (AVG) 585

FOCIPART 15C (AVG)

234) 234)
1.1] 17|
310 2320, 2340, 2360, 2380. 2400. 2420, 244 000 300 1500, 1700 1900 2100.  2300.  2500.  2700.
Frequency (MHz) Frequency (MHz)
site + e30H03-kS site e30H03-KS
Condition ¢ FCC PART 15C (AVG) 3m HF ANT-201764-91200 HORIZONTAL Condition + FCC PART 15C (AVG) 3m HF ANT-201764-91260 HORTZONTAL
+ RBW:1000.000KHz VEW:3.000KHZ SWT:Auto

RBW:1000.000KHZ VBW:3.000KHZ SWT:Auto

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C3-13 of 23
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - R

1+2 Horizontal Fundamental

FCC PART 15C

* M%

440 2450, 2460. 2480, 2490, %

2470,
Frequency (MHz)

Conaition + FCC PART 15C 3m HF ANT-201704-5120D HORIZONTAL
T Auto

Peak Left blank

105,

93|

a9

702

585 FOC PART 15C (AVG)
638 ———— 0

354

234)

1.1]

440 2450, 2460. 2470, 2480, 2490, 2
Frequency (MHz)
site e3H03-KS
Condition + FCC PART 15C (AVG) 3m HF ANT-201764-91260 HORTZONTAL
+ RBW:1000.000KHz VEW:3.000KHZ SWT:Auto

Avg. Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C3-14 of 23
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1053 1053
B
935 935
819 813
FCC PART 15¢ FCCPART 15¢]
70.2| 64k 702 6dE
505 505
1
P et
462 et B e e e I !
354 354
234 234
1] 1]
310 2520, 40, 560, 580, 2400, 220, 224 900 300, 1500 1700, 1900 7100 7300 7500 2700,
Frequency (MHz) Frequency (MH)
Conaition © FCC PART 15C 3m HF ANT-201764-9126D VERTICAL Congition FCC PART 15C 3m HF ANT-201704-9126D VERTICAL
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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2.4GHz 2400~2483.5MHz
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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Appendix D. Duty Cycle Plots

Antenna Band Duty Cycle(%) T(us) 1/T(kHz) |VBW Setting
1 802.11b 97.93 2272 0.44 1kHz
1 802.11g 98.1 - - 10Hz
1 2.4GHz 802.11n HT20 97.56 1920 0.52 1kHz
1 2.4GHz 802.11n HT40 96.69 936 1.07 3kHz
2 802.11b 98.61 - - 10Hz
2 802.11g 98.47 - - 10Hz
2 2.4GHz 802.11n HT20 97.56 1920 0.52 1kHz
2 2.4GHz 802.11n HT40 96.69 936 1.07 3kHz
1+2 2.4GHz 802.11n HT20 for Ant. 1 98.36 - - 10Hz
1+2 2.4GHz 802.11n HT20 for Ant. 2 97.56 1920 0.52 1kHz
1+2 2.4GHz 802.11n HT40 for Ant. 1 95.08 976 1.02 3kHz
1+2 2.4GHz 802.11n HT40 for Ant. 2 96.69 936 1.07 3kHz
SPORTON INTERNATIONAL INC. Page Number : D1of C7
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<MIMO Ant. 1>
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